ﬂorf//There‘ is no Serial Numher located on the dozer hl'l’de_.

-

cl

- . - G _ ;
/ - . - T = ‘

/MOW‘ER AND DOZER DESIGNAT_IQNS / TRACTOR éPPLI,_CATI.O_N !
/ I ' 130, Deluxe 80 1 .
S L Super | & Rancher |* Super H
38" Rotary Mower X X ,ﬁj '
. " M ) : f; g ’
44" Rotary Mower 'I, X /
44" R Rotary Mower : : ;"‘ / - X i -
44" H Rotary Mower B ',f’f ' - / | : X
- " ' f" . g .'J
44 Dozer Blade = ' ’:" I x / 1 _
44" R Dozer Blade ;.f’ / ' X X

Wien using tf_lis catalog, notice the reference to serial
numbers of various components noted here and listed in .
_ the "description” copy. By referring to correct serial num-

" Serial Numbers
' Jhers, proper parts idenmtification will be assured.

ALPHABETICAL INDEX

MOWER SECTION

PAGE- * GRID -
Belts, Drive ................. " 7-11-15 . AB-A10-A14
Driven ........ % .... e 7-11-15 AB-A10-A14
Blades ..... e 91317 AB-A12-BZ
Clutch™ ..................... - b Ad
Deck........coovvnn o, 7-11-15 AB-A10-Al14
Guards...............0...... 7-11-15 AB-A10-A14 -
Housing, Spindle ............ 91317 AgA12-B2
Modification Kit No. C11633 . . . 19 B4
Pulleys ........ ..o intt 7-11-15 AB-A10-A14
«Rod, LiftLever ........... . 5 A4
Rollers, Front ......... A, 17 B2
Rear .........ccccieeinn, 9-13-17 AB-A12-B2
Spindles.................... 8-13-17 A8-A12-B2 |
DOZER SECTION
. " . - PAGE GRID
Blade ...................... 21 B6
Carfiage . . ... .o i, ) 2t B6
Edge, Cutting .e.............. B4 B6 °
X " BB

Skids ........0 ... o oil 21

" NOTE: See grid C2 for Attachments used on

Tractor Models 120, 150 and 190

NOTE: See grid E2 _fo|: Aft:achments used on
Tractor Models 155, 195 and T90

)

4




installed.

"
-

’ : '‘ROTARY MOWER AND DOZER BLADE . 5
T MOWER CLUTCH LINKAGE
-] - - EX
CASE 130-180 GARDEN TRACTORS AND
.COLT ' DELUXE, SUPER, SUPER H, AND RANCHER -~
: . GOMPACT TRACTORS \
« REF. PART NO. DESCRIPTION . REQ'D
1 A 10259 ROD - lift lever {130) - -+ . ... ... B, 1
_o 1 A 70491 ROD - lift lever (180) (See C11626) + % - . .- v ... v e |
- 2. 195- 106 WASHER - 1/2"plain ZP- -+« «fs oo v v v v an,, e 2
) 3 132~ 30 PIN - cotter 3/32"x 1-1/4" - - o o v ittt i ..-2
o . 4 A 70170 GRIP - clutch lever rubber- - « R R RN 1
- S 5* A 70413 LEVER - clutch (See C11379) » v - - -« o e e Ll i, 1
' 6 195- 108 WASHER - 5/8"plain ZP- + + - = e v s v s v v v e e .1
- 7T A 70250 PIN - clutchdever retainer « - -« -« . oo ... EEEE R 1
8% A 70418 SPRING - clutch lever. -« - - - - B D!
9*x A 70242 BRACKET - clutch lever spring + . .. - . . . ., e e e e 1
10 A 170245 BRACKET - clutchlever catch - - - - . . o . ..o i oo L.
11* A 70324 GUARD - engine pulley belt(See C11381) - - = - v .. .. e e 1
12 129- 107 NUT - 5/8"N.C.heX ZP « -« v = the s s v e cimnnnn [ 1
13 192~ 25 WASHER ~ 5/8" SAE std. lock ZP. .« . ... ... .. e N
) 14 A 70412 PULLEY - clutch idler - - - - - - - e \ .2
i 15 A 70411 GUIDE - clutch idler belt . .- ... ... o ..., e 1
16 195- 103 WASHER ~ 5/16" plain ZP - - - - . - T \ 1
. 17 129- 102 NUT - 5/16" N.C. heXx ZP- - + - - . . SRR 1
18 192- 20 WASHER - 5/16" SAE std. IoCK ZP % « = =« c v v v v e o aie e annn \1} .
19% A - 70235 BRACKET - clutch idler (See C11378) «+ - v v - v v v v v e e e I\ :
20 13- 1080 BOLT - 5/8"x 5" N.C.hex «++ ... I 1}
21* 113- 103 BOLT - 5/16" x 1" N.C. hex ZP (Se€ C11566) -« « - v v v v v v n ..l 1

1

* Refer to pages 18 and 19 if rotary mower has modification kit number C11633

1

xt

** Parts indicated are not used on rotary mowers with part number C11633 modi-
fication kit installed,

-

Sefbtember, 1866




ROTARY MOWER AND DOZER BLADE 7
| : . .
38" ROTARY MOWER

. N

i A
i CASE 130 GARDEN TRACTOR AND
COLT DELUXE, AND . SUPER COMPACT TRACTORS

' DESCRIPTION

Printed in U. S. A.

REF. PART NO. REQ'D
1 131- 352 NUT - 3/8" N.C. Gripco <++----+-- e et 4
2 195- 104 WASHER - 3/8"plain ZP« v s - " s teeeaiteronn. 8
3 A 70301 CHA]I\T-H.ft,SlinkS“°"" ......... “ e e e e ORI 1
4 113- 208 BOLT - 3/8"x 1-1/4"N.C.,hex ZP » v =+ + s e v v v eaunnnn e d
5 A 70432 BRACKET - beltguardand lift - = » -+ » - -« - v o e e i n v an 1
6 129- 103 NUT - 3/8"N.C.hex ZP - - -+ - - - LI ICIE I I 2
7 192- 21 WASHER - 3/8" SAE std. lock ZP»+ - -+ R 2
8" 113- 208 BOLT - 3/8"x1-1/4"N.C.hex ZP -+ <+ ¢ v v v v et v st inaunnn 2
g 131- 357 NUT-- 3/4" N.C. Gripco - -+ ++«+»« R LI I 3
- 3 10 C 11948 BELT - drive (59" inside length) Use with idler brackets
' A7T0235 measuring 7-3/4" at'sleeve centers - « - -~ -« -+ ... .1
10 C 11946 BELT - drive (60" inside length) Use with idler brackets
A70235 measuring 8-1/4" at sleeve centers - + =« =+ v 2. ... 1
11 A 70291 PULLEY - center spindle, 2 groove: «~ « «« - e v e v v v v ~1
12 O 6073AB KEY - square center spindle pulley -+ + - <+ == vt R
13 A 770282 - WASHER - spindle bearing- - ==+« ++ccvvonannnrann ¥ B
¢ 14 13- 48 BOLT - 1/4"x 1/2" N.C. hex+ - - -----vvvon oo hUlg
15 92- 4 WASHER - 1/4" SAE std. 1ock « + + « =« s et iene e, 8
16 A 70303, GUARD - outboard pulley L, Ho» + - - ==« == e v v c e v e iae it 1
17 A 70290 PULLEY - outboard spindle. « --- e e e IR IR 2
18 A 70289 KEY - square outboard spindle pulley - - - - - - e e e e 2
19 A 70323 GUARD - discharge *++ - s v ecorroun R It |
20 A 70404 DECAL - caution spinning blades -« === »++- -« .2
21 13- 412 BOLT - 1/4" x 3/4" N.C. hex+ -+ + + -« R R 2
22 92- 4 WASHER ~ 1/4" SAE std. lock - -+« -« - - - R I I 2
23 25~ 104 NUT - 1/4"N.C.hex ==+ vsc-r-n-. T AR 2
924 A 70427 DECEK - INOWEE * * * ¢+« =+ o s revmcamensann, . .’.' ...... 1
25 113- 208 BOLT - 3/8"x 1-1/4" N.C. hex ZP- -+ - -+« - ... ORI 1
26 A 70318 PIN - rear hanger chaintodeck - - - =+ -- -+ i e e 2
27 A 70319 CHAIN - rear hanger, 4 links+ - - - - R
N 28 95- 6 WASHER + 3/8"plajn = ===+« -----: R L ... 2
By 28 A 70178 PIN -retainer- + = - v s s e s me i amnae e, I I 2
A 30 A 70292 BRACKET - idler pulley tightener - ---+«+--..cccvonn. FEREE
31 A 70285 PULLEY -idler «-=-c» e rsreremnsenaaa.. e s e 1
32 192- 25 WASHER - 5/8" SAE-std. lock ZP- -« - - -« ... e e, a1
- 33  131- 356 NUT - 5/8" N. C. Gripco- R I SO I 1
34 129- : 103 NUT - 3/8n N.C.hex ZP » - - v e v v et a ot aoacennceoeeos 1
35 192- 21 WASHER - 3/B"SAE std. lock ZP- - - - - - - -« cetvaevia...
36 195- 104 WASHER - 3/8"plain ZP- - ¢+ v v = v v v v ottt i s n e an e onaas
3" A 70302 GUARD - outbeard pulley R, He- - ~- - - - L LI I
3g A 70318 PIN -pivotarmtodeck - -~ «r--v oo,
39 ‘A 70321 ARM - pivot R, H- ................................
40 A 70176 PIN - retaining = = :«+--«+ - v A A I I I A B
41 "A 70322 ARM -pivot L. H. =+ ==« v =«
42 C 11944 BELT - driven (66" inside length)- - - - . - R R I
43 321- 848" DECAL - "CaSe" = = ¢ « = = a s 2 st 2 s a2 s 2222t s assssa0 v e -1

September, 1966




st

|
!
i
1
|
i
I
!
I

I
!
|
)
i
i
i

-

+

_ ROTARY MOWER AND DOZER BLADE - ©
o . 38" ROTARY MOWER (CONTD.)

f
T

L

.

CASE 130 GARDEN TRACTOR AND -
€OLT DELUXE, AND SUPER COMPACT TRACTORS

It ) N ! .
= REF. PART NO, - . DESCRIPTION - REQ'D
: 1 195- . 108 SPACER - T0L1Er ¢ + « c = o v 2 v 0 v n P T SRR
ey 2 A 70524 ROLLER ~ 7"long -« »-'e v o v o »tne i nns. St e e 5
T3 A 70434 BRACKET - roller mtg. w/shaft, L. H. -+ ++ v« et evnnnn.. .. 1
4 113- 206  BOLT -3/8"x3/4"N.C.hex ZP -« «- -+« SR 12
- ‘5 192- 21 " WASHER ~ 3/8" SAE std. lock.ZP+ - - = 2 e e v v i, PICNPIPIIN 12
& ‘ 6  129- 103 NUT - 3/8" N.C. hex ZP- - - -+ vt =evx- I 4
. O 7 192-  21. WASHER - 3/8" SAE std, 1ock, ZP- ™% - -« v+ - e eiaanay, 4
b8 A 70431 BAFFLE -blade guard« - = s v+ s s s vrameonusncasecnness 1
9 113- 206 BOLT - 3/8"x3/4"N.C.hex ZP « + -~ -+ + MR LI 4
P ;10 A 70280 0 BEARING - spinidle - - -« v s e v v s 8t v n o v i oe e nnaneens. &
.4, A 70281  SPACER - spindle bearing: =« - -« o xc s IR H
. 12 A 70279 © ' HOUSING - spindle + - v+je e gqevevnsnn- e 3
13 A 70282 WASHER - spindle bearing - - - - - «=-==«+vev.onn R -3
14° A 70286 SPINDLE - mower blade center - - - - - - - - . R L IR R 1
“I5° A- ‘70283 SPINDLE - mower blade outboard -+« - -+ s e 2
- 16 A 70388 BLADE - 14" mower (regular) (See C11655) - + =« ---...:. .. 3
, 16 * C 11655 BLADE - 14" (fr use in sets of three when cutting high '
; £ grass under seyere conditions): - - - - - - - . e R 3
! 17 ° 92—+ 6 WASHER -~ 3/8" SAE std. lock - - - - - R I
‘ 18 13- 68 BOLT - 3/8" x 1/2"N/C. hex-+ - ==+ + - connvnnnat. sree- B
L 19 -113- 206 BOLT - 3/8"x3/4" N.C.hex ZP « + -+ -+ - - . I I 2
; 20 A 170305 BRACKET - roller mounting, R. H.+* -~ -+ - - R 1,
21 '195- 104 WASHER - 3/8"plaffi ZP + -+ - ccvemeemnerionenenronn 2
22 129- 103 NUT - 3/8" N:GrheX ZP -+ =+ v v = v e o e v - s R 2
- 23 132- 69 PIN - 5/32" x 1M gotter- « v oot e rmra i R 2
P n o "
: §
S ,
i N :
' ©y
i )
)
; . : %
£ -,
. nted s 2 .
* s, Printedin U. S, A, September, 1966
’ H
._.:;P..,,J: EE N & 1




-Printed in U. S. A,

N L

~

September, 1966

" ROTARY MOWER AND DOZER BLADE 18
’ : . 44" ROTARY MOWER :
°  CASE 130 GARDEN TRACTOR AND." .= °
- COLT DELUXE, AND SUPER GQMPACT TRACTORS
o "
. REF. PART NO. DESCRIPTION B o REQ'D
- . 1 131- 352 NUT -3/8"N.C.Gripco « « -+ ocvunvenn. IR T
’ 2 ., 195- 104" WASHER - 3/8" plain ZP- - - - - - - S SRR «--8
. 3 A 70301-_».CHAIN 1iff, 3 Linkg« - « ¢ oo 0 v 0 on RIS e
4 . 113- 208 ““BOLT - 3/8"x 1-1/4" N.C. hex ZP - - - - - - R R R IERT.
% -5 A 70297  BRACKET - belt guard and Llift- - . - . . - P AT |
a6 129-0 103 NUT - 3/8" N.C. hex' - - -- - - - . R RN X
Pt age- 21 WASHER - 3/8"SAE std. lock ZP. ... ...... e P
) 8 113- 208 .  BOLT-3/8"x1-1/4"N.C.hex ZP.......cc... Leldaala2
4.+ ' % "-131- 357, NUT-3/4"N.C. Gripco - --% ~ vccn... R R EL:
K .7 10 C 1},949 © BELT - drive (81" inside leng‘th) Use with idler brackets 7
i ! A'70235 measuring 7-3/4" at sleeve centers - . .5 - .o .. s .. - 1
" 10 C 11947 BELT - drive (82".inside length) Use with idler brackets _
K ’ ‘ A70235 measuring 8-1/4" at sleeve centers ....... PRSP |
* , .o 11 A 10291 PULLEY -~ center spindle, 2'groove. . - . . ... c et e SEIP R
12 O 6073AB KEY - square center spindle pulley. ... . B |
N 13 A 70282  WASHER - spindle bearmg B T £ 3 -
14 13- 48 T BOLT-1/4"x1/2"N.C hex.--...... f e e e 8
L15 92— 4 WASHER - 1/4" SAE Std. 10K = « « = v e s v e vmcennnnn. -8
16 A 70303 GUARD - outhoard pulley, L. H. - ... ..ot cerereea eel
17 A 70290 PULLEY - outhoard spindle - « - - . .t et de e v e e nnnn s 2
18 A 70289 ~KEY - square outboard spmdle pulley - ... e i it i i i, 2
19 A 70323 |, GUARD - discharge ......7........ e e R |
20 A 70404 =  DECAL - caution spinning blade . .. .. .. f e e el 2
- ©21 13- 412 _BOLT-1/4"x3/4"N.C.heX.---con... e e 2
22 92- 4 " WASHER - 1/4" SAE std. 10CK « - v v v uvc.. e i h i h e s iaeead
. 23  25- 104 NUT - 1/4"N.C.hex ........ e e ke mr e 2’
24 A 70280 DECK - IIOWET: + = « v - s ¢ v oo st mnnnannnnn e e e e e n e 1 )
25 113- 208 BOLT - 3/8"x 1- 1/4"N C.hex ZP. .. s v v cnn s e iel1 0
. 26 A 70318 PIN - rear hanger chaintodeck -:........ L e 2
B} ol sL27_ A 70319 CHAIN - rear hanger, 4 1inks - - « + « = » s = = =+ e e 2
287 95- 7 6 - ™ WASHER - 3/8"plain - = « - =« = =« s s esuronamennnan e 2
29 A 70176 * PIN - retaining- -~ - « « c v o e c v it v v e a e I T 2
30 A 70202 ‘BRACKET - idler pulley tightener- - . -....... e e .-l
31 A 70295 PULLEY -idler- - . e-crvmvomraecnaes e e e «-1
. 32 192- 25 WASHER - 5/8'" SAE std. lock ZP - - . - ... R RIS
) 33 131- 356 NUT - 5/8" N.C, Gripco « «+ « cor s v 2 con e =2 o - B I .1
T 34 120- 103 NUT-3/8"N.C.hex ZP . o< . o o it vemenae v di i “..1
35 1%2- 21 WASHER - 3/8" SAE'std-lock ZP...... ... e et i
36 . 195- 104 WASHER - §/8" Plaiti Z P v o ¢ v s v i e emee t e teame sieaenas 1
37 A 70302 GUARD - outhoardpulley R. How o v o v e it i e e v vt e v s mane s 1
38 A 70318 PIN -pivotarmtodeck. . . . . . oo oo .. e e a2
- 39 A 70321 ARM - pivot R. H. .. ... S s s r e s e e e e .1
F 40 A 70176 PIN - retaining . .......... e s maea i .2
41 A 70322 ARM -pivot L. H. - .o v v v imi i ii i e e e e, .1
T 42 C 11945 “ BELT - driven {80" inside length) . . . . .. ... P A |
43  321- */ DECAL - "CagSe™ « v v e v nwaess e e e e e e e e e ma. 1
- » : e
- / ’ r) =
~ T . y -

le




-

&

-t

¢ .
o & .. g . ' ) e _
7 ROTARY MOWEF\' AND DOZER BLADE 13 .
44" ROTARW MOWER (CONTD ) : S
S CASE 130 GARDEN TRACTOR AND :
e -
COLT DELUXE,, AND, SUF‘ER COMPACT TRACTORS
" REF. PART NO. _ -% - - DESCRIPTION N -+, REQD L
J . 195- 108 . SPACER - fOller « t«-» oo’ xnx- e R -9
12 A 70524 ROLLER 7"long--,--- --------- Tt 5 .
3 A 70306 BRACKET ~ roller mtg, w/shaft, L. Hr + « ¢"= 2« - -« o . . nreeel
4 113- 206 BOLT - 3/8" X 3/4" N.C. heX ZP -« -+« + - SRR Seiae, ; 2
] 192._ 21 WASHER - 3/8" SAE std. lock. ZPye s vsvaean R e ¢4 . ‘
6 129~ 103 NUT - 3/8" NC.hex ZP - - -+ + L t e e 4
7 L192. 21° WASHER -3/8"" SAE std, Jock ZP+ v v v v s avneann tres s 4
8 A 70309 BAFFLE -blade guard « » = = - == = = » « - « . R sete1
9 113 206 BOLT - 3/8" x 3/4" N.C. hex ZP - - - P FRRRREY
10 ) A 70280 BEARING - spindle «-«-----.-.. R /6
11 T A 70281 SPACER - spindle bearing- - - - - - e e e NIRRT -3 ~
12 A Np279 HOUSING - spindle~ - -+ - - - - R e e . T/ -------- 3
13 A 70282 WASHER - spindle bearing - -« -+ .- S AL 6
14 A 50286 ° SPINDLE - mower Blade.center » + - - .- - ... .. b R |
15 A 70283 = SPINDLE - magwer blade outboard: - - - - IR PAREEREEEEEE 2
16 A 70317 — BLADE - 15" mower (regular) (See C11654) =+ ¢ v« v v e v v v v 3
16 C 11654 - BLADE - 15" mower (for use in sets of 3 when cuttmg high
. . grass under seyere conditions): - - - - - - % R MR 3
17 92- . 6 WASHER - 3/8" SAE std. lock + -+ - -« - - SAREEE LR B
18 . 13- - 68 BOLT - 3/8" x 1/2" N.C. hex~ * - - =« » FAREEEEY AR
19 113~ 206 BOLT ; 3/8" x 3/4" NuC, hex ZP = = * = = =1« - -+ firreoeritzoo
+ 20 A 70305 . BRACKET - roller mounting; R.H. -4+ ------ f ------- 1
21 195- 104 WASHER - 3/8" plain ZP - - -z« ----euo.. (o 2
22 129- 103 . NUT-3/8"N.C. hex ZP----- - - REREEE ceeneb s - 2
23 132~ 69 PIN-S/BZ.”XI" cotter » = ¢« v v vt e e e e e e es e e
24 A 70523 ROLLER = 57 ]ORg =+ = == vneverracnreaeaeans e 1
. - A :
) M“’I Tew
l:',e" - r,‘.v:,“ n . ,
iy a ) W \_
Printed in U, 8. A. September, 1966.




“ : G . 5 ] - : .
- P e : . T - e . - .
. . 7 ROTARY MOWER AND DOZER BLADE 15
. : . aa ROTARY MOWER S T
CASE 180 GARDEN TRACTOR AND s
. COLT SUPER H, AND RANCHER COMPACT TRACTORS
" REF. PART NO. - . f . T DESCRIPTION T T REQ'D .
1: 129~ 103, NUT - 3/8" N.C. hex ZP - - -« - * R 2. -7
2 . 192- 21 WASHER '~ 3/8" SAE std. lock ZP - - - - . fewan R R -2
’ 3x+ A T0499 BRACKET - belt giard (180 and Rancher) (See Cl13T6 v v v v v o0 1. "
3 - C 12292 BRACKET - belt guard (Super H) -« - - = ¢+ et cav v n .. e s 1 :
4* 113- 208 ' - BOLT - 3/8"x 1-174" N, C, hex ZP (See 115-204) R L
Ce .5 131- 357 NUT - 3/4" N.C. GRipeo « = =% <=« == tonuonn, R I I 3
R 6* C ™ 11988 BELT. - drive (58" ingide length) (See C11384} ----- SR IRIERE PR
. _ T A 70290 PULLEY - spindle (See C11387 for center-spindle or- . ' . »
U : . C11385 for oiiter spindles) + - -+ - .- v IR \
- 8% A 70289 KEY - square. spindle pulley (See OB0T3AB) « v v v e v vas LI 4 =
: - 9*+ ‘A 70281 SPACER - center -spindle’pulley (180 and Rancher)s- - - - - e 17 IR |
. . 9’ C 12293 SPACER - center spindle pulle\y (Super H) - -ovnn R U ’ '
' - Y10 A 70282 WASHER - spindle bearing - < § =" s+ - e R B
(o) _ T 11 13- 48  , BOLP-1/4"x 1/2"N,Cihex - -« --revsovnns IR . :
==/ 12 92- 4 WASHER - 1/4" SAE std. lock - *+ * » + - BRI R R b
—@ ., 13 A 70303 GUARD - outboard pulley, L. H. - - s - - srmreienntn el b
‘ : . 14 A 70323,  GUARD - discharge = -+ -« -« -~ R R AR 4 e
S ’ - 15 A 7@404 DECAL ~ caution spinning blades « - - - - e s e - e e e e e s 2 . RO
N (O 16 13- 412 - BOLTZ 1/4"x3/4" NiC. hex --------ovnenne. RERRER ¥ ;o
< ' .17 g2 4 .« WASHER - 1/4" SAE std. lock - - - - - - AR IR L S 1w
] N 18, 25- 104, - NUT - 1/4" NuC.heg ne s s s rervrmrneneifonelioa., 2 W
. ] . ’19' A 70492 '_ DECK = mOWer ~.~ = * ¢ =+« « & e s e JCIEIE PR " ..'-...‘....‘-...1 ) . 'F'."
] 20 113- 208 BOLT - 3/8" x 1-1/4" N.C. hexl T
| 21- A 70318 , PIN-lifteHain - -+ +---ocn s IR el e e B .o -
| 22 A 70512 . . - CHAIN - 9 links (180 and Rancher) - - - - - » - BRI A EEEI ‘.‘f”‘
| 22 C 12284, CHAIN - 8 luks (Super 2 4 I AR Aeeer-e 2 _ .
[ ‘23 95- | B . WASHER - 3/8"plajn -+ c-vun .o R R R ..o 5 X o
| ‘ 24 A 70178 . PIN - retaining = - =+ = -+ o -t v i s Peseeaan ofea. 4 ‘
J - 25 113- 208 _BOLT - 3/8"x 1-1/4" N.C. hex ZP =+ -« -~ - .- R I RS
' ‘ 26 195- 104 WASHER - 3/8"plain ZP - -« +« v v iveantat e 87 . Y
27 131- 352 . NWF - 3/8"N.C.Gripco =" -«xvcvvioan o e e e e 3 - N
28 A ° 70513 * CHAIN - 6 links (180 and Rancher) - - - -« -« - « - I I - b
28 C 712295 . CHAIN - 5 links (Super Hy«-corrvren R R
29 A 70501 BRACKET - lift- ~« - - - RO N I T L SR
30 A 70508 © SHAFT - rear-lift-lever - =c - - - «: Tt LTI
X 31 132~ 50 PIN - 1/8'"x 1-1/4" cotter - - - - - R AR '
’ 32 A 70292 - BRACKET - idler pulley tlghtener R I R
33 ' 195- 104  WASHER - 3/8" plain/ZP - - -~ G
.81 192- 21 WASHER - 3/8'"SAE 5td. lock ZP+ sz -+« » =« ve oo v o R b
35  129- 1037 NUT - 3/8" N.C. hex ZP- -+ -« - IR R T
b "‘36 A 70295 PULLEY —ddler = s s s s aa e aae e e W Tl e e - . IR
=37, 192- .25 WASHER - 5/8" SAE std. lock. ZP- s AR s
38 131- 358 NUT - 5/8™N.C. Gripco =« =« <=« EERREREN RS
.39 A 70504 LEVER - rear lift » - .-« <<« -2 rvnn-nn R T
-40 A 70302 GUARD - outboard pulley, R. H. = s+ == v v v s v e v ne I G
- 41 . C 11945 "‘BELT - driven (80" msmie length) Teerrent e e e s e T
- ) 42 321~ 843 _DECAL _ "Case"' R IR e e et s e e . ."._; .1 - ..
* Refer to Jpages 1& and 19 ,:.f rotary mower has rnochﬁcatmn kit number C11633
- 1nstalled oo 3 < 4. S \,_ " A
) *+ Parts itidicated are not.used on mowers vnth part number C11833. modlflcatmn L
kit installed. e T -
Printed in U. 8. A. . -'ﬁeptember, 1966
- i . W e




1

ROTARY MOWER AND DOZER éLADE 17

|
44" ROTARY MOWER (CONTD.)'

|
1

CASE 180 GARDEN TRACTOR :AND

«s COLT SUPER H, AND RANCHER COMPACT TRACTORS

30 132~ 69 PIN - 5/32" X 1" cotter - « « v oo e v v v vt . e

C -
REF. PART NO. ‘ DESCRIPTION REQ'D
1 A 70523 ROLLER - 5" long - -« - v et D . 1
2 195- 108 + SPACER -roller . .. .o Bty a 2w n w0, e e e 9
3 A 70524 ROLLER-7"long -+« SR v v v e enn ... e e e 5
4 A 70306 " BRACKET:-roller mtg. w/shaft, L. H,.. ... e e ra e et e 1
5 113- 206 BOLT - 3/8"x3/4"N.C.heX. « 0. uouuiinnnnnunnn. .. 12
6 192~ 21 WASHER - 3/8" SAE std, 10¢k ZP. . . 00 oo 12
T A 70516 BRACKET - rdller mtg. adj. (See Cl1374) .« e v i i i 1
8 A 70515 SHAFT - front roller -+« « v v 3 v vt e e e e e e e e e e 1
9 132~ 50 PIN - 1/8" X 1-1/4" GOET « = « ¢ o v v o v eeeeee e e 2
10 195- 104 WASHER - 3/8"plain ZP - :+..ov ... e e, 2
11 131- 352 _ NUT - 3/8" N.C. GLipco -« =« v v v s . e 2
12 A ~70514 °° ROLLER - fIOnt + « = vt v m et meve e e a e e e eme e e 1
13 129- 103 NUT - 3/8"N.C.heX ZP « - - v oot veslee s e e e 4
14 192- 21 WASHER - 3/8" SAE std. IocCK ZP - « + «p o v« . e 4
15 A 70309 T BAFFLE - Dlade guard - - - - - o v v v i n e e e e e e Tl
16 113- 2068 - BOLT -3/8"X3/4"N.C.hex ZP « vt v v iieeee e, 4
17 A 70280 BEARING ~ spindle- & - « - o v o o0 it it et e e e e e e e e 6
18 A 70281 SPACER - spindle bearing - « « « v v v e v e i v o it nen e, . 3
19 A 70279 HOUSING - SPIldle - « « o+« { e et e i et ittt e e en e 3
20 A 70282 WASHER - spindle bearing . .... e e e e e e e e 3
21* A 70488 SPINDLE - mower blade center {180 and Rancher){See C11428) .1
21 C 12303 SPINDLE - mower blade center Buper H). . .. .. 7. ... ...... 1
-22 A 70283 SPINDLE ~ mower blade outbgard « - - - ¢ o o o v v v v v v oo e en .. 2
23 A 70317 BLADE - 15" mower (regular) (See C11654) - - « 1 v v v v v v v ..., 3
28 C 11654 BLADE - 15" mower (for use in sets of 3 when cutting high
g ) grass under severe cONAitions) « s« e v e v vw vt e e 3
24 92- 6 WASHER - 3/8" SAE Std, 100K « = v « v e o cvmueivenrennan .. B
25 13- 68, BOLT - 3/8" X 1/2" NoC. BOX .+ v v o v v v v et ean oo emneennn. 6
26 113- 206 BOLT - 3/8"X3/4"N.C.hEX ZP + = = c v e e v ot emeeeeeeans 2
27 A 70305 BRACKET - roller mounting, R. H.« =« « v v e vt v e enian v ann. 1
28 185- 104 WASHER - 3/8" plain ZP ..... LR C e e 2
29 “129- 103 NUT - 3/8"N.C,heX ZP « « v v v a e eee . e e 2
............. 2

¥ Refer to pages 18 and 19 if rotary mower has modification kit number C11633

installed.

Printed in U. S. A. -

September, 1966

P




ROTARY MOWER AND DOZER BLADE . 19
C 11633 MODIFICATION KIT
44" ROTARY MOWER
CASE 180 " AND RANCHER GARDEN TRACTORS. -
REF. PART NO, -DESCRIPTION ' . REQ'D
1 - € 11435 PIN - pivot bracket- + « « v - - - - . v oo il L. e s ae e 1
2 132~ 310 PIN - cotter, 1/8"x 1" -« -« - .. LR R R 10
3 C 11395 BRACKET - pivot + <+« v s R L NI 1
4 C 10821 PIN - c]_e—vis O L M R L L IE LT R 2
5 C 11627 SPACER -+ = ==« ca+04. e et e e e i e e e e e i
6 C 11365 BRACKET - adjustment «-«---...coven,, rreel
7 195- * 533 WASHER - plain, 1/2" +vooqecmcnnnnena L., 8
8 129- 105 NUT - 1/2"N.C. hex -=--»+e+--. R LI I 2
9 131- 165 NUT -lock, 1/2" N.C.r - s = v v et ame it e iinenna.. 1
10 C 11382 ROD - pugh- - - - - R T T T T S p SRR I 1
11 C 11626 ROD - liftlever- -« -+ cccvmmmeinaniiie e, 1
12 C 11828 STUD - adjustments « + « - - == -« v et et ittt tiina,, 1
13 C 114186 "LINK - push arm bracket « -« -« «eceevetscnnaanaa., 2
14 C 11373 BRACKET - push arm- -+ ++++ - - AL Trreen sme-2
15 192- 21 LOCKWASHER - 3/8" ZP - > - ------cncee..vn R
16 129~ 103 NUT - 3/8"N.C.hex «-+vvcvveuncennen.. R I IR RPN
. 17 -.c 11376 GUARD - drivebelt -« v cvun i, 1
T18 115- 204 BOLT - 3/8"x 1" N.C.hex - -+ -+ svrvunnn A LRI 6
19 C 11387 PULLEY - IIOWEr =~ - » = + + » T, 1
20 O 60T3AB KEY - square, 1-1/2"100g- « - =+ v s v v eurvns MR I 1
21 C 11385 PULLEY-mowerdeck----------”-------'“-‘ -------- 2.
22 C 11379 LEVER - clutchi = « - « « =« « = « M r e et e e 1
23 C 11378 BRACKET - idler - :-«-:c:venvinon.. e v e e e TERS
24 C 11588 BOLT -clamp -+ --«-+r s e ittt nnnnneens e e e e 2
25 C 11428 CBPINDLE - - - r - e« st esortncionnranamnanannnnsssns 1
260 C 11374 BRACKET - roller mounting (Not furnished in kit) - =~ - -+ +« ... 1 ~
- 27 C 11381 GUARD - engine pulley » « « ¢+ ¢ s v e et e et iemt e e camen s u 1
28 C 11386 PULLEY -=enging - « - v v v vt v e iian it iaanan, 1 B
= 28 C 10312 'SPACER - fan (short) » « v v v = v e e n i et v i i e i e e RERED!
30 115~ 201 = BOLT-3/8"-168X1-1/2"heX + -+ e v v cuevrneanonnnnnas 1
31 C Ti3s4 BELT -~ mower drive « -+« ++so-vinuauannn e 1
32 A 70170 "GRIP -clutchlever -+« v oo e v e in e innati ., 1 R o
i
Printed in U, 8. A. e . September, 1966




20

(-——________J

ROTARY MOWER AND DOZER BLADE | 21
DOZER BLADE ©
CASE 130-180 GARDEN TRACTORS AND

COLT DELUXE, SUPER, SUPER H, AND RANCHER
| ~ COMPACT TRACTORS "

‘REF. PART NO. o DESCRIPTION “  REQ'D
1 A 70363 PIN - retaining s + ¢ = ¢ = = =5 v 00 o it m ittt i n e ma LAY |
2 A 70384 PIN - lift bracket pivot * -« >+ e er e 1
3 A 70356 BRACKET - lift (130 Deluxe and Super) »+ - -« --+s oo .. RIS |
3 A 70520 BRACKET - lift (180 Super Hand Rancher) - - - - « v = v v =« 2« 4 o 1
4 141- 8 “PIN - clevis, 1/2" ......... T T 2
5 A 170368 ROD-push ~----<=-*--«- A IS |
6 141~ 4 PIN -.CIEViS, 3/8" ................................. 2
7 A 70361 * ARM - lift bracket to carriage lift (130 Deluxe and Super) - - « « - - 2
7 A 70522 ARM - lift bracket to carriage lift (180 Super H and Rancher)- - - -2
8 A 70176 PIN - reftaining« =+« = ¢+ =« s v s s s e i m it it ittt h e an > 2
9 " A 170353 PIN.- blade pivot + *+ - == s ccvvrraen i, 2
10 A 70338 CARRIAGE - dozer blade- -+ ------ A LRI IS B 1
( i1 & 170369 PIN - carriage totractorpivot - »-»+ - 5o v e o v v vt n i L 1
12 A 70328 BILADE - dozer = *++ -+« = L A I 1
13 25- 108 | NUT-L/2"N.C.hex- "+ ---ecenren i, 4
14 129~ 102 NUT - 5/16"N.C.hex ZP - -+t c v o vmrmmnessisnannaean, 8
15 92- °~ 6 ° WASHER-5/16"std. lock « * - = ¢+ - v v e cmemmn i, 8
16 A 70336 SKID - bladg - - =+ -+ -- - -0s frmmmeme e e e 2
17 111=.-202 BOLT - 5/16"x3/4" N.C. rd. hd. 8. nk. - ==« =+ s e s curunnn. B
18 A - 70335 EDGE - dozer blade cutting = » - -~ - - - --cvv v v 1
. ,i»‘//l' ?
_—
M
Printed in U, B, A. : ' ' Septémber, 1966




22 \
" T por LY .
NUMERICAL: INDEX
PART PAGE REF. PART ' PAGE. REF. . PART PAGE REF,
NO. NO. NO. .NO.® 'NO. NO. NO. NO. NO.
:
' \’I"i-.:': -?:- \\ .
A 70170 ¥ 4| A 70303 15 13 A 70513 15 28
A 70170 19 32 A 70305 g 20 A 70514 17 12
A 70176 7T 29| A 70305 13 \.20 A 70515 17 8
A 70176 7 40 A 70305 17 27 A 70516 17 7%
A 70176 11 29 A 70306 13 3 A 70520 21 3.
A 70176 11 40 A 70306 17 4 A 70522 21 7
A 70176 15 24 A 70309 13 8 A 70523 17 1.,
A 70176 21 8 A 70309 17 15 A 70524 9 ‘2
A ¥ 70235 5 19% A 70317 13 16 A "70524 13 2
A 70242 5 9% A 70317 17 23 A 70524 17 3
A 70245 5 10 A 70318 7 26 C 10312 19 29
A 70250 5 7 A 70318 7 38 C 10821 19 4
A 70259 5 1] A 70318 11 26 c  11362¢ 19 10
A 70260 o 11 24 A 70318 11 38 C 11365 19 6
A 70279 9 12| A 70318 15 21 C 11373 19 14
A 70279 13 12 A 70319 7 27 C 11374 19 26
A 70279 17 19 A 170319 11 27 C 11375 19 3
A 70280 9 10 A 70321 7 33 C.. 11376 18 17
A 70280 13 10 A 70321 11 39 C 11378 19 23
A 70280 17 17 A 70322 7 41 C 11379
A 70281 9 11 A- 70322 11 41 C 11381
A 70281 13 11 A 70323 7 19 C 11384
A 70281 15 9% A 70323 11 19 C 11385
A 70281 17 18 A 70523 13 24 C 11386
A 70282 7 13 A 70323 15 14 C 11387
A 70282 9 13 A 70324 5 11% C 11416
A 70282 11 13 A 70328 21 12 C 11428
A T0282 13 137 A, 170335 21 18 C 11435
A 70282 15 10 A 70336 21 16 C 11566
A " 70282 11 20 A 70338 21 10 C 11626
A 70283 9 15 A 70358 21 9 C 11627 19 5
A 70283 13 157 A 470356 21 3 C 11628 19 12
A 70283 17 22 A 170361 21 7 C 11654 13 16
A 70286 g, 14 A n0383 21 1 C 11654 7 23
A 70286 13 14! A 70364 21 2 C 11655 / 9 16
A 70289 7- 18 A 70368 21 5 C 11944 . 7 42
A 70289 11 18 A 70369 21 11 C-" 11945 . 11 42
A - 70289 15 8% A 170388 9 16 C 11945 15 41
A 70290 7 17 A 70404 7 20 C 11946 7 10
A 70290 11, 17 A 7%‘ 11 20 C 11947 11 10
A 70290 . 15 TH A 704 15 15 _C ' 11948 7 10
A 70291 7 1 A 70411 5 15 C 11949 11 10
A 70291 11 11 A 70412 5 14 C 11988 15 6*
A 70292 7 30 A TT0413- 5 5¥ C 12292 15 3
A 70292 11 30 A 70418 5 gax C 12293 15 9
A 70282 15 32 A 70422 . 24 C 12294 15 22
. A 70295 7 31 A 70431 9 8 C 12295 - 15 28
A 70295 11 31 A 70432 7 5 C 12303 17 21
A 70295 15 36 A 70434 9 3 ) 6073AB . 7. 12
A 70297 11 5] A 70488 17 21% O 6073AB 11 12
A 70301 7 3 A 70491 5 1*.- o B073AB 19 20
A 70301 11 3 A 70492 15~ 19 .
A ™ 70302 7 37| A 70499 15 3* HARDWARE CODE NUMBERS
A 70302 11 37 A_.70501 15" 29
A 70302 15 401—A 70504 15 39 13- 48 7T 14
A . 70303 I Sl 1 A 70508 15 30 13- 48 11 14
A 70303 11 16 A 70512 15 22 13- 48 15 11

b

128-

&% . .
% K
; H
23
. NUMERICAL INDEX '
PART PAGE REF. PART PAGE REF. PART PAGE REF.
NO. NO. NO. +NO. NO. NO. NO, NO. NO.
13-+ 68 9 18 129- 103 15 35, 195-, 108" 9 1
13- 68 13 18 129- 103 17 ! 13 195- 108 13 1
13- 68 17 25 129- - 103 17 . 28 -195- 108 17 2
13- 412 7 21 129- 103 19 16 195- 533 19 7
13- 412 11 21 129- 105 19 8 “-321- 848 7T 43
13- 412 15 6 129- 107 5 12 321-° 848 11 43
13- 1080 5 20, 131- . 165 19 9 321- 848 15 42
25- 104 7 23 131- 352 7 1
25-- 104 11 23 131- 352 11 1
25-7 . 104 15 18 131- 352 15 27
25- 108 21 13 1317 352 17 11 -
92- . 4 7 15 131- 356 7 33
92- .- 4 7 22 131- 356 11 33.
92- 4 11 115 131- .356 15 - 38
92- 4 11 22 131- 2357 7 9’
92~ 4 15 12 131- 357 - 11 9,
92- 4 15 17 131~ _ 357 15 3 5 .
92- 5 21 15 132-° 30 5N. -3
92- 6 9 17 132- 50 15 N 31
g2- 6 13 17 | . 132- 50 17 9
92- 6 17 % 182- 69 9 23
95- 8 7 28 132- 69 13 23
95- 6 11 28 132- 69 17 30
95- _ 6 15 23 132- 310 19 2
111- 202 21 17 141- 4 21 6 >
1132 103 -5 21% 141- 6 21 4 ‘
113- 206 9 4 192- 20 5 18 i
113- 206 9 9 192- 21 7 7
113~ 208 9 19 192- 21 7 35 .
113- 208 13 4 192- 21 9 5
113- 208 13 9 192- 21 9 7
113- 206 13 19 192- 21 11 7
113~ 206 17 5 192 © 21 1 35
113- 206 ° 17 16 192- 21 13 5
113~ 206 17 26 .| 192- 21 13 .1 -
'+.113- 208 7 4 192- 21 .15 2
113- 208 7 8 192- 21 15 34 -
113- 208 725 192- 21 17 7'e :
113~ 208 11 4 192- 21 17 14 .
113- 208 11 8 192- 21 19 15
113- 208 11 25 192- 25 5 13 .
113- 208 15 4% | 192- 25 7. 32
113~ 208 15 25 192- 25 11t 32 :
113~ 208 15 20 192- 25 15 3 37
115- 201. 19 30 195- 103 5 16 )
115- 204 19 18 195- 104 70002 -
129- 102 5 17 195- 104 7 36 “
129- 102 2r 14 195~ 104 15 26 >
129- 103 7 B 195- 104 15 33
129- 103 7 34 195- 104 9 21
"129- 103 8 6 195- 104 11 2 -
129- 103 -9 22 195- 104 11 36 -
129- 103 11 6 195- 104 113 21 ,
129- 103 11 34 195- 104 17 10 "
128~ 103 13 6 195- 104 17 28 -
129- 103 13 22 195~ 106. 5 2
03 - 15 1 195- 108 5 6




PARTS CATALOG NO.976
~ : | 3 ' , ALPHABETICAL INDEX _ T .
ROTARY MOWER, DOZER BLADE AND DUMP CART ‘ _
":::c u . - | | \ : MOWER SECTION o
WER SERIAL NUMBER '’ ’ DOZER BLADE SERIAL NUMBER | PAGES " GRID
\ . / ) Belts, Drive ©................ %11  C8CI0
74 Driven ................... 5.7 ! C4-CB
- Blades ..................... 57 " C4-CB -
DECK. . eieiieai 57 C4-C6 i
Guards.............. N 5-7 Ca-Cé -
Housing, Spindle ... .. e 5-7 - C4-C6 3
Pulleys ..................... 5-7 C4-C6 ,
Rod, Lift Lever ......... N 9-11 *  C8-C10
Spindles e 57 -C4-C6 *
DOZER SECTION
W E PAGE -  GRID :
R T O 1315 C12-Cl4 - -
CooCarmiage .. .. 13-15 C12-C14 :
Edge, Cutting ............... 13-15  C12.c14 -
Skids ........... e 13-15 4, - C12-C14
NOTE  There is no serial number located on the dump cart, i : . Dump CART SECTION. |
: i - ' o _ _ . ' PAGE GRID,
DESIGNATIONS ‘| TRACTOR APPLICATION : - | Dump Cart........ T 1 D2
. 120 150 - 190 . < L
- ' - NOTE: See grid A2 for Attachments used on
" - . Tractor Models 130,- 180, Deluxe,
38" ROTARY MOWER x x ) ~ Super, Rancher and Super H . )
44" ROTARY MOWER : - X X . NOTE: See grid E2 for Attachments'uséd on -
- ™ _ . - Tractor Models 156, 195 and T90
44'"R ROTARY MOWER ] X :
44" DOZER BLADE X . X . )
| 50" R DOZER BLADE ) | X ' ,
b : : ' ®
DUMP CART - : X X X , . ’ "

When using this catalog, notice the reference to serial
numbers of various components noted here and listed in
the “deseription’ copy. By referring to correct serial num
bers, proper parts identification will e assured. ’

Serial Nﬁmbers




e

AN

Tl C_

canl R

ROTARY MOWER, DOZER BLADE AND DUMP CART 5

38" BOTARY MOWER

120, AND 150 GARDEN TRACTORS

REF, PART NO, DESCRIPTION REQ'D
10806 GUARD ~ ocutboard pulley « - ¢ v o v v v v n it i m it i e e s a s 9

2 187- 1014~ 7 T "SCREW - 1/4''x 1/2" hex head, self-tapping « - « ~« -« =« «« - 8
3 25- 1112 NUT-3/4"-16heX « ¢ v v vvenentontseaeennnoneaanasn 3
4 C 10904 PULLEY - cutboard spindle « - s o s = rsanaarsnneiaan "8,
5 126- 19 KEY, WoOAruff #11¢  + o = o v vt s m v emasonnononesnsnnns q
6 ‘C 10822 WASHER - mower spindle « » « o v e s s et e v s iasnea -+ B
7 C 10713 . PULLEY - center spindle, 2 groove » - c--v e oun.. 1
8 C 10769 BELT - driven, 3VT10 - -« c v v e vttt s st i e s tvneccaanns 1
9 C 10788 DECK -~ IMOWET, b ¥ - ST e e e v e s e IR -1
10 A 70404 DECAL - caution-spinning blade™ » » ¢+ + + « T 2.
11 C 10899 BEARING - Spindle « + ¢ o v v i v e n s s i e s I
12 C 10810 SPACER -bearing s+« vccev e, 3
13 C 10807 HOUSING - spindle « v s s - v - o v s e s n s v v s s s s nn oo 3
14 C 10942 WASHER - bearing 8eal - - - - -+ vt tssaraanenns nanas 3
15 C 10808 SPINDLE - mower blade « + v+ v ¢ v v vt e it it it s n o nnnns 3
16 C 11655 BLADE = 14" MOWET -+ ¢t e x s st o s s s o s aennn e e e e L3
17 92- 6 WASHER - 3/8" SAE std, 10cK « « + » + « . e Beeee e 6
18 115~ 206 BOLT - 3/8" x5/8"N.C.ZP + e vt e iieee e et tnnvanenns 6
19 115- 203 BOLT - 3/8" % 83/4" N, C,ZP:+ v+ + + + + t et s anntnseronas 12
20  92- 6 WASHER - 3/8"SAE Std, 10CK » + o » v 0 vt vm e an s o anann 12
21 C 10765 PULLEY = 101EF « ¢t 6 e o et e et ottt s tn e naaeneeennes 1
22. C 10814 BRACKET - idler ...... et e e a s 1
23 C 10817 BUSHING - idler puliey. ...... et e 1
24 14- 624 BOLT - 3/8"X 1-1/2" N, F. ZP « v« v e v v v vt s s o onnnnnne. 1
25 92~ 6 WASHER - 3/8"SAE Std. 10CK + « vt v v o e v s e vussssnnnnns 2
26 11- 614 BOLT - 3/8" x 7/8" - round head, SQUATe NECK + + =+ =+ + o » = » 1
27 195- 522 WASHER - 3/8"SAE Plain ZiP « « v o 0 0« e s c v e s s bt nnnsas 1
28 26- 106 NUT ~3/8"- 16N, C.HEX ++t v v vt vnarannrsroccnesas 1

Printed in U, S, A,

May, lgé'?'




ROTARY MOWER, DOZER BLADE AND DUMP CART 7
44" ROTARY MOWER'
120, 150 AND 190 GARDEN TRACTORS
REF,PART NO. ’ DESCRIPTION REQ'D e
1 C 10806 GUARD - ocutboard pulley ««+ s oo e v v e e e - 2 .
2 187- 1014 ,;x SCREW - 1/4"x 1/2" hex head self- tappmg T
3 25~ 1112 ¥ NUT - 3/4"-16heX s« = s roo s ononio- I AT I 3
4 C 10904 PULLEY - outboard spmdle I IR B 2
5 126_ 19 KEY Woodruff #11 L I T IR B R S I U . . 3
6 C 10822 .. -~ WASHER - mower spindle « -« - S LI I 6
7...-C 10713 PULLEY - center spindle, 2 groove = << - " T IR
=" T8 C 10919 - BELT - driven, 3V750 <+ - - - - eecs s R RN |
9 C 10833 DECK - mower, 44" + « = st v e v v v e v an o R ILICICI I IR U |
10 A -70404 = DECAL = "cautlon-spmnmg blade“ ----------------- e 2
11 C 10899 BEARING - spindlg« « <« - « - - - (IR A S I L I LR R ¢
12 C 10810 SPACER - bearing -+ -+~ -+ - R L L R I R R 3
13 C 10807 HQUSING - spindlg - -« == > =+ =+~ P I IR 3
14 C 10042 " WASHER - bearing seal =« - -+« =~ " R erece- 3
iz C 10808 ~ SPINDLE - mower blade - - - -+ -~ A crevees 3
16 C 11654 BLADE - 15-1/2"miower - s e 3
17 92- 6 . WASHER - 3/8"SAE std. lock « -« rc v o 6
18 115- 206 ~BOLT -'3/8"x 5/8" N, C.ZP - -+ - - " R - B
19 115- 203 BOLT - 3/B" X 3/4" N, C, ZP- =~ vsce v inmnennnan. i2
. 20 92- 6 WASHER - 3/8" SAE std. lock - - - - - e LI ¥
a0 21 C 10765 PULLEY -idler = -+ +«+ = e e m m mmm e e k4 oa. S ceee ] -

22 C . 10814 BRACKET T e B =) T T O B 1
238 C 1081% 'BUSHINGldlerpuHey-------------------------o---1
24 14- 824 BOLT - 3/8" x 1- /20N FLZP - o vv e oo 1
25 92~ 6 WASHER -~ 3/8" SAE std, lock = -« =« reenennn e 2
26 11- 614 - BOLT - 3/8" x 7/8" - round head, square neck » -+ - =+« e 1
27  195- 522 " WASHER - 3/8" SAE plain ZP » v » v v v oo v e n v vnnn. I |
28 25- 106 NUT - 3/8"-16 N. C. hex =+« e R 1

[

‘ ~
— 5 *
- I
Printed in U, 5. A, " May, 1987 ,




. ROTARY MOWER, DOZER BLADE AND DUMP CART 9
38" - 44" ROTARY MOWER

"-‘ 120 AND 150 GARDEN TRACTORS - /

¢ REF, PART NO. - DESCRIPTION - REQ'D /

21 C 11668 BELT - driVe + + s =« v c s v m v vt nennna e e e, el

"2 C 10463 PULLEY ~dleT « + v et e s v v o v mvneanensann e 2

3 C 10551 BUSHING - 1d1er s + o + o s s s s e oo v nens TN S 2

4 13- 896 BOLT = 1/2" X 6" N, C. ¢« e+ v o v vemeetenenseasanenas. 1

5  92- 8 WASHER - 1/2" SAE std, 1ock« « + o« « « « [ TR /5

6 ° 25- 108 NUT = 1/27-13 N, Co BEX « « =+« 0 o 2 s mve v ameasameen e, /5

7 C 10949 FRAME - Support « « « v v v o v vt ottt i rine s acnss G ae e / -1

8 ' C 10760 BELLCRANK - F€RE Lifbe « + + + o o e oo nnnmnnneenanuna] ]

9 C 10789, LEVER -rear lift- -+ o v v v v v e i i nann, f e e e L1

10 138- 2008 ROLLPIN - 1/4" X 1-1/8" « « v e v me et ie et inannns K 01

11 C 10757 PULL ROD - rear mower lift - -+« .+ .. R LTI IR I 11

12 195- 522 WASHER - 3/8" SAEDIain ZP+ e ¢ S v v v e v v nnsrnssnnns -1

“‘;‘ 13 ¢ 10751 LEVER-lift--'----:------'------------------'ﬂ-1

o 14  115- 408 BOLT- 1/2"x 1-1/4" N, C,ZP>» ¢+ «e s e+ -« LR ITSIPUEPEN {2

15 132- 48 PIN - cotter, 1/8" % 1" <« vt vt nn i iieeeisiana s }- 8

16 C 10953 PIN - clevis 1/2" X 3/4" - ---- i, ke 2

17 213- 4 CLEVIS -"3/8"-24 SAE ++ ¢ e+ v s et e eutomnnaneennnn- ' -1

18 25- 156 NUT =3/B"-28 N, FLHEK + =+ » v s o st o tatatsnnnncassnlsas 1

19 141~ 4 PIN-clevis 3/B"SAE ¢ + ¢ v e v 0 s v ot oo ammam v asaanan ‘ -1

20  132- 28 PIN - cotter 3/327" % 3/4" ¢ v v v s v i vt s e i i i e nenn e 3

21 C 10898 PIN - safety - - ¢ - v oot oo et anesanosniaserassssna e 7

22 C 10821 PIN - Clevis 1/2™ « v v e e vt e e e i e v e ns s am s e s o .. 8

23 195- 530 WASHER - 1/2"SAE plain P« « s v v v vt v o vt s s nanrssns [« +20

24 C 10804 ILINK - front mower Iift . - - - . - -+ P T T T T T S IR

‘ 25 C 10803 LINK - rear'mower Hft « v v v oo i oo i ii oo .. 2

| 26 C 11344 LINK - bottom Mft + v v v oo n oo mcnnn. T .. B

| 27 C 11345 LINK ~top Lft « ¢+ o v vt n e ee e e iein e e cmentenennons .. 4

B 28 115- 407 BOLT - 1/2" x 1-1/2" N. C.ZP- - + . e .2
20 C 10800  BOLT - belt tenSion arm « « « s o s+ v v s e e Cereernaas NN
} 30 C 10952 YOKE - adjustable rod end == « « + oo o0 v o v v o n o e o v v s as “ee 1y

31 C 10802 YOKE - belt tension armi « «+ « v+ =« e o v cv v vie i s enn cedes 1

e gs 32 C 10813 SPRING - helt tension « <ot ot ennuevnenennenncaeana. 1

S a3 C 10818 PIN-pivol « v« v v e e v e v i v st i i e i e n e e e e e -+ 1

‘ P84 C 10897 . PIN-DIVOL v+ v crvnrananea SR T |

T 35. C 10883 PIN - safety---ccvevenrcnsnnnnnnnns e e .2

35 __-25= 148 NUT -~ 1/2"-13N.C.hex . ...... sene T e e - 3

- I B n [
© % ;‘. ’//
F j{—-‘:"/ ' !
Printed in U, S, A. £ May, 1967

5\ o . . }
WY . L




pa

ROTARY MOWER, DOZER BLADE AND DUMP CART

44" ROTARY MOWER

T
190 GARDEN TRACTOR
REF, PART NO, N DESCRIPTION " REQ'D
1 C 11689 BELT - drive . ...... e e e st e e e PO
2 C 104863 PULLEY -idler +...... s et e e
3 C 10551 BUSHING -idler . ... uvovevu.. e e e e ee e, fene
4 13- 896 . BOLT - 1/2"X 6" N.C. e v v v o v nennneannanonesnn .
5 92- 8 WASHER - 1/2" SAE Std. lock « .+ .... h e e et eaens e,
6 25- 108 - NUT-1/2"-13 N. C,heX v v nvernenrunnnennnnnens
7 .C 10951 FRAME ~ SUPPOEE ¢« o v o vt v s et it it s m e n s s nncnnens
8 C 10760 BELLCRANK -rear Lift « o o v v v v e e v v e n v e v e s Ceae
9 C 10789 LEVER ~rear lift « .. ...... ot mm e e eeenn
10 138- 2008 ROLLPIN -~ 1/4" X 1-1/8" - ¢« e e i i it ettt ie v it
i1 € 10757 PULL ROD - reqr mower lift - - - o oo .o uv s R
12 195- 522 WASHER - 3/8"BAEDPlain ZP + + v« v v v v v nnnvnsnsnnnnn.
13 € 10731 B A /T
14 115- 406 BOLT = 1/2" 50%%1/4" N, C. ZP v v v it v i e ime e inna
15 132- 48 PIN - cotter 1/8" X 1" vt v vt iinnnnnnnnn. ceeaae
16 C 10953 PIN - clevis 1/2" % 8/4" « o o it o e e e et e e e e e e
17 213- 4 CLEVIS - 3/8"-24.5AE + « - v vt vennn.n e e e e e e
i8 25- 156 NUT - 3/8"-24 N, F. BeR + ¢ ¢ ¢« et e n v tvnnennvenss
18 141- 4 PIN-clevisS/B”SAE.................I ...........
20 132~ 28 PIN - cotter 3/32" X 3/4" + v v e e et it e e e e e e e e e ey
21 C 10898 PIN-safety « v v v v vviwe e oo woe e e e
22 € 10821 PIN - clevis 1/2". . .. ... e e et e et
23 195- 530 'WASHER - 1/2" SAE plain ZP . ..... R I .
24 C 10915 L = front MOWer Jift. « &t v v o vt b n bt e e e
25 C 10918 ‘LINK - rear mower Jiff « « « -« v ot o et v v v n s as Ve e e .
26 C 11344 LINK - bottom lift ....... e P e e e e e b e e
27 C 11347 LINK - t0D It « « o ¢« v o v v s e vt et m e e e eamme s anenme e
i 28 115- 407 BOLT - 1/2" % 1=1/2"N. C.ZP v v v vt v it eiameneannnns
28 C 10800 BOLT -belttension arm « « « v v v v e v v v vt vt o u an R
30 C 10952 YOKE - adjustablerodend - - - .- v oi v ennen,. RS
31 C 10802 YOKE - bhelt tension arm « « + v v v v v v v v v nsovoanan e e
32 C los13 SPRING - belt tension . - + v v v v v v v it i vt it i i e v r e e s e nns
33 C 10818 PIN - DIVOL + « t v e vt veeieeennnns. N e e
34 C 10897 PIN-pivot « . v o e o i e i i i i i it e et ne s e
35 ,C 10883 I = {1

16 25— 148 NUT - 1/2"- 13 N, C.heX + vt ¢ v o vt vt sttt asnancnnee.

%

- ’ Printed in U, 8. A. May, 1967




1 C 10850
2 C 10820
3 C 10898
4 C 10879
5 C 10821
6 132- 48
7 C 10967
8 C 10968
8 C 10965
16 C 10821
11 C 10896
12 129- 103
13 C 10873
14 15- 856"
15 82- 8
16 25- 108
17 141- 8
18 C 10870
18 C 11049
20 C 10968
21 C 108N
22  11- 516
23  82- 5
24 25- 105
25 C 10888
26  111- 342

REF. PART NO.

Printed in U, B, A,

ROTARY MOWER, DOZER BLADE AND, DUMP CART 13
44° DOZER BLADE )
120 AND 150 GARDEN TRACTORS
’ DESCRIPTION REQ'D
F'R_AME - dozer L L T L T T T T Y 1
PIN - clevis - 5/'8” ------------------------------- 2
PIN-gafety « « ¢« vt v v o v et e it s s e et anaaas S d et 4
Lm_dozer]j_fto-.--.--u_ -------- e m s s s e “ s e o= 2
PIN - clevis - 1/2" T 4
PIN - cotter - 1/B" & 1M v v s v vt st i vt e s eanannss - |
BOLT - 3/8"x 3" hex head - -+« - . e e e e e m et e e 1
SPRING -~ eXtension = : « « « v « s ¢ 1 1 ¢ ¢ ¢ o v s 02009 R 1
PLUG - spring adjugtment - « + + + - - ¢ . s s e i c e . R 1
SPRING - COMPresSSion « » o« ¢ s v v ettt 1t v s v sttt nasnnssns 1
WASHER - CUP » o v s s v s e TN Y Ve e e e 1
I A S B S 1
WELDMENT - blade pivet - - . ... I e N I I I IR 1
BOLT ~ 1/2" X 3=l/21 N, C. woe a7 s vt te e e meenennnsnnns .1
WASHER - 1/2" SAE std. 10CK ot + o o2 v snvonons Ve e e 1
NUT-1/2" 13 N. C.- v v s v vannn et e e e e e Ve 5
PIN-clevis - 1/2". . v v v e v v u v be s n e e e s ae s P ]
"BLADE = 44" QOZETs + ¢ + o ¢ v v o o m v o s o s v o 00 L, 1
BOLT. - 3/3" b L o . = 1
SHOE = dOZOT ¢ ¢ ¢ v v s o 0 v v v s s o o o s st o s neaeonnnce s 2
BLADE -44" SCraper « - « » =+« s s« . I 1
BOLT - 5/16“x 1I"round head -« ++ « & e E e e et e e v e ne e 9. -
WASHER - 5/16" SAE std. lock + »+ v v e v . I T TR RPN 9
NUT ~ 5/16"=18 hex + v v s v v v e EEREERE et e e e 9
PIN - Jocking = v« o s oo e nsuns e e e s b e et e e 1
BOLT - 3/8" x 1" - round head, SqQUAaTe neck «+ -« + v+ ouo-- . 1
‘Q T ’j?
;
= &
. ° i
o
¥ v ? - ':-a
: gl
fay .f""f&l‘
e
] f‘ ) !
. ' ' ' April, 1966




P s e R S
. *
ROTARY MOWER, DOZER BLADE AND DUMP GART 15
¥
50" DOZER BLADE
7 190. GARDEN TRACTORS
REF. PART NO. . DESCRIPTION, - REQ'D
1 C 1085Q FRAME - dozef s o« s v v 0 o T . 1
‘2 C 10820 PIN -~tlevis - 5/8" ..... Tt e e e s e e s et i s et 2
3 i C -10898 PIN - gafety ; «-vv. .. B - 4
4 '€ 10879 LINK - dozer Lift ....... T P 2
5 JC 10821 PIN - clevis = 1/2" & v v it i ittt et 4
6 '}132- 48 PIN - cotter - 1/8" %117 e ittt i iiinnnnn s 4
7 C . 10967 BOLT - 3/8"x3"hexihead + +«vuvusss ot i 1
-8 C 10968 SPRING - extension «% « - « « = v v s v P s et e e a e as e 1
C 109656 P PLUG - spring adjustment ....... S REEEEEREEEE 1
10 C€ 10921 SPRING - compression « - « « + + » PER FTerrrec et aaas 1
11 € 10896 WASHER - cUp « -« - v v .o e ek e e e e e n e TR <1
12 120- 103 NUT =3/B"- 18 N. C. + vt v v entnnnnnnnennsnsfunnna.,, 1-
13 C .10873 WEILDMENT ~bladepivot - - - /. o o oo i i s i et e e cie e waas 1
‘1w4 * 16- 856 BOLT - 1/2"X3-1/2"N.C. v+ vt vttt ei it s aaronnen. 1-
15 92- B8  WASHER - 1/2"SAE Std. 10CK + - v v v s v v v vunnnnnenaans 1.z
16  25- 108 NUT = 1/87 183 N. (0. v v v v v v b st st e eeaesnlnmenceensn 5
17 141- 6 PIN - clevis - 1/2" -« v I A B e e e e e Y9
g C 10881 BLADE - 50" dozer « .+« ORI IR Sl 1
19 C 11049 BOLT - 3/8"x 10" N, C, ZP - ... " Lol 1
S 20 C 10988 SHOE - dozZer « » « v o 0 0 6 0 v s Gt ot r st as e e 2
21 C 10878 BLADE - 50" scraper- -+« - » - T IE I I SN 1\,/'.
22 11- 516 BOLT - 5/16" x 1" round head '+ ¢ e evvvviuninmausn s, 10
23 92- o WASHER - 5/16"SAE 5td, 10CK + + +» cseervninmnnnarons i0
24 25- 105 NUT - 5/13".}13 HEX & ¢ v ¢ v e s it s n et e e s e 10
25 € 10888 PIN-locking -« ---.uuennnn. R LI 1
26 111- 342 BOLT - 3/8" x 1" - round head, square neck™» « « « s v v = v s+ . 1
‘i.' "fu‘ B -
E‘\- <" -
= - ) 'L "y
, ) ;_fﬁ—* e d’K s
.
. \ l’{;-'
Ay S &
e T '_,_,-':
I R & .
o "
. . ‘1; *.: v
\ - T
J’n‘ .
- . . Drinted in U, S. A. ’ April, 1966




ROTARY MOWER, DOZER BLADE AND DUMP CART 17
DUMP CART
120, 150 AND 190 GARDEN TRACTORS

REF. PART NOQ. - ~ _ DESCRIPTION REQ'D

: 1 186- 218— — SCREW - 5/8" No. 5 - round head =+ ++ v >+« JER R ]

2 C 11436 ANGLE - stiffenner e+ ¢ 02 s o I LI B IR 2

3 C 1143% TAIL GATE - W00l » ¢+« ¢ ¢ s s ¢ o s s o v v et a0 v o aann ERR

4 NSS§ BODY - trailer assembly « - r s on o mrcactesanraas 1

3 132- 83 PIN - cotter - 3/16" x 1=1/4" + s v o e o v o oo et tarvae s 2

€ A 70063 WHEEL - agssembly + =« «--tceocrnneoncecantraan 2

7 A 70066 RIM~-~Wheel =4 X8 ++ v s s renancacornssansas Ve e s 1

8 A 70398  BUSHING - wheel - flanged ~ 3/4" - =< eseervnarvoenn 2

9 219- 1 GREASE FITTING ~ zerk - s reermmrmmmosr e naceen 1

10 C 10664 BRACKET - axle -« #t s« cvesvecancn R 9

11 12- 512 BOLT - 5/16" x 3/4" round head, square neck = >+ "+ v 6

.12 92- 5 WASHER - 5/16" SAE std. lock - »rses s s oo 6

13 25~ 105 NUT - 5/16" N, C,hex « e s v serar e R

14 C 10666 TONGUE - rear assembly with axje - - - --"===-smernveven 1

- 16 12- 612 BOLT - 3/8" x 3/4" - round head, square neck »« ++ ===+ -~ 2

16 92- 6 WASHER - 3/8" SAE std, lock « =+ =« - Treeer s e 2

17 25- 106 NUT - 3/3" N.C.hex--vrrrees. P N R R 3

18 C 10660 TONGUE - front assembly « ¢ o r v o0 00000 R o1

19 C 10661 I1EVER -Treleagse =+ r v r e v v v e nnm e ssnn IR 1

20 C 10662 KNOB - release lever -+ e r v v e R “ 1

21 1b- 856 BOLT - 3/8"x3-1/2"hex head ++++ s« - R RS |

22 26- 146 NUT - 3/8" N, C. heX jam s v« = v s rassoaroonannonssnns 1

23 C 106863 SPRING - release lever -« -+ s v st v et cmnoncnccnnnaas 1

24 95- 5 WASHER - 5/16" SAE std, plain - - - - = -+ = = =+ - e e 1

25 25- 105 NUT - 5/1B" N, C. hex » e s s+ v e e b e e 1-

26 25- 145 NUT - 5/16" N, C.hexjam «+++crosaresnrreccscnneas 1
\

-Printed in U. 8. A, . May, 1967




PART

NUMERICAL INDEX

d

PAGE REF. PART PAGE REF. ART PAGE REF.
NO. NO.  NO. NO. NO. NO. o. NO. NO.
T
=] e
A 70063 17 6 "C 10821 15 5 C 11437 17 3
A 70066 - 17 .« 7 C 10822 ‘ 7 6 C 11654 7 18
A 70398 17 g~ C 10822 5 6 .C 1655 5 18
A 70404 710 C 10833 5 g9 C 111666 9 1
A 70404 .5 10 C 10850 13 1- ¢ 11669 - 11
C 10463 11 g C 10850 15 1 C 12887 18 4
C 10483 g 9 C 10870 13 18 :
C 10551 13 C 10871 13 21 HARDWARE CODE NUMBERS
C 10551 9 3 C 10873 13 13
C 10661 719 C . 10873 - 15 13 11 516 13 22
C 10662 17 20 C 10878 15 21 11 516 15 22
C 10663 17 93 C 10879 13- 4 11 614 5 26
C 10664 17 10 C 10881 15 18 11 614 i 26
- C 10665 17 18 C 10883 g 35 12 512 17 11
C 10666 .17 14 ¢ 10883 11 35 12 612 17 15
C 10713 5 9 C 10888 ) 15 25 13- 856 13 14
C 10713 7 " C . 10888 13" 25 13- 856 15 14
C 10751 9 13 C 10896 13 11 13- -896 9 4
C 10751 Qi 11 13 C 10896 , 15 11 13- 896 11 4
C 10757 9 11 C 10897 g 34 14- 624 5 24
C 10757 11 11 C 10897 11 34 14- 624 7 24
C 10760 11 8 C 10898 15 3 15 856 179 21
C 10760 9 8 C 10898 9 21 25 105 13 24
C 10785 5 21 C 10898 13 3 25 105 15 24
C 10765 7 21 C 10898 11 21 25 105 17 13
C 10769 7 8 C 10899 7 11 25 105 17 25
C 10788 7 9 C 1089% 5 11 25 106 5 28
C 10789 11 g C 10904 5 4 25 106 7 28
C 10789 9 9 C 10904 7 4 25 106 1717
C 10800 9 29 C 10915 11 24 25 108 .9 6
c 10800 11 29 C 10916 11 25 25 108 11 6
C 10802 9 31 C 10919 5 8 25 108 13 16
~C 10802 11 31 C 10921 13 10 25 108 - 15 16
C 10803 9 25 C 10921 15 10 | 25 145 17 28
C 10804 9 24 C 10942 5 14 | 25 146 17 22
C 10808 5 1 C 10942 7 14 25,148 g 36
C 10806 7 1 C 10949 9 7 25 148 11 38
C 10807 5 13 C 10951 11 7 25 I56 9 18
C 10807 7 13| € 10952 9 30 25 156 11 18
C 10808 5 15 C 10952 11 30 25 1112 5 3
C 10808 7 15 C 10953 9 16 25 1112 v 3
C 10810 B 12 C 10953 .11 16 92 5 13 23
¢ 10810 7 12 C 10965 13 g -|- 92 5 15 23
C 10811 -7 16.| € 10965 15 9 92 5 17 12
C 10813 9 32 C 10968 15 g 02 6 17
¢ 10813 11 32 C 10968 13 8 92 6 5 220
C 10814 5 22 C 10967 13 7 92 6 5 5
C 10814 7 22 “C 10967 15 7 92 6 7T 11
C 10817 5 24 C 10968 15 20 92 6 7 20
C 10817 7 23 C 10968 . 13 20 92 6 7 25
C 10818 ‘g9 33 C 11049 | 15 19 92 6 17 16
C 10818 i1 33 C 11049 ° 13 19 82 8 9 g
C 10820 13 2 C 11344 11 26 92— 8 11 5
C 10820 15 2 C 11344 9 26 g2 8 13 15
C 10821 o 22 C 11345 g 27 92 8 15 15
C , 10821 11 22 C . 11347 .11 27 95 5 17 24
C 10821 13 5 | C 11436 17 2z | 111 342 13 26

NUMERICAL.INDEX

PART PAGE REF. PAGE REF. PART PAGE REF.
NO. NO. NO. NO. NO. NO. NO.
111 342 15 26
115 203 5 19
115 203 7T 19 >
L1115 208 5 18

115 208 7 18 .

115 4086 9 14

115 406 11 14

115 407 9 28

115 407 11 28

126 19 5 5

126 19 7 5 .

‘129 103 b . 13 12 .

129 108 15 | 12

132 26 g \ 20

132 26 11 420 ~—

132 - 48 9 ‘15

132 48 11 15

132 48 13 8

132 48 15 6

132 93 17 5

138 2008 9 10

.- 138 2008 11 10

"141 4 11 19

141 4 9 19

141 . 6 13 17

141 6 15 17

186 218 17 1

187 1014 5 2

187 1014 7 2

195 522 5 27

105 522 7 27

195 522 9 12 .
105 522 11 12 !
195 530 9 23 I N
195 530 11~ 23

213 4 .9 17

213 4 i1 17 .
219 1 17 9

\




"PRICE 75¢

MODEL E38-E44R-E44T

—-D40-D40R DOZER BLADES

- C50 DUMP CART

farts Catalog No. A1060

Hilter 2500 673 "o

ROTARY MOWER, GRADER - BLADE AND DUMP CART

MOWER -
SERIAL
NUMBER.

NOTE

The grader blade serial number is located on the back of the mould board.,

LY

There is. no serial number located on the dump cart, -

]

MODEL DESIGNATIONS TRACTOR APPLICATION
155 195 T9O0
| E38 ROTARY MOWER X
) E44 ROTARY MOWER X
f' "E44R ROTARY MOWER . X
E44T ROTARY MOWER ) X ,
D40 GRADER BLADE X |' (1)
D40R GRADER BLADE (1) X X ,'
C50 DUMP CART X X X T

5,
™

(1) Will fit, but not recommended.

ALPHABETICAL INDEX

MOWER.SECTION

PAGE

Belts, Drive . ................ 11-17
BPriven ................... 11-17
Bladgs ..................... 59
Deck. ..., 11-17
Guards ............ S 11-17
Housing, Spindle . ... ..... .- 5-9
Pulleys .......... e 11-17
Rod, LiftLever .............. 11-17
Spindles.................... b-9

GRADER SECTION

PAGE
Blade ...................... 19-21
Carrigge .................... 19-21
Edge, Cutting ............... 19-21
Skids ...... [T e 1920

DUMP CART SECTION
PAGE '_
DumpCari.................. 23

+

- NOTE: See grid A2 for Attachments used on
Tractor Models 130, 180, Deluxe,
Super, Rancher and Super H

NOTE: See grid C2 for Attachments usgd on
Tractors Models 120, 150, ‘190

GRID

E10-F2
E10-F2

E4-E8
E10-F2
E10-F2

E4-E8
E10-F2
E10-F2

E4-E8 - -

GRID

F6-F8
F6-F8
F6-F8
F6-F8

GRID

F10




LT R EA

REF. PART NO. DESCRIPTION . REQ'D
1 C 10807 HOUSING - mower spindle == - =" """ R 3
2 C 10899 BEARING - spindle- == s s s+ s seeennnnas e e s e v m e 6
3 C 10810 SPACER -bearing " =" - - ssvversvenvnenn. T 3
4 15- 612 BOLT - 3/3" x 3/4n N.C. Hex:® * * «« v = a o s s a ot m v aa e s e s 12
5  92- 6 LOCKWASHER - 3/8" - -+ s v -cesrmeenecinoennn.. 18
6 C 12261 BIADE =mower 14" =« =+« ¢ = o s s s s s s s v st v s v st on s oaan 3.
7 115- 206 BOLT - 3/8" x 5/8" N.C, HexX" ** = =scsoastatsoncesann 6
8 C 10808 SPINDLE - outboard * * + + -+ + - e r et EERRUEN 2
] C 12177 SPINDLE - center - - - LRI IO R 1
10 C 12309 AXIE & ARM - roller lower=s + « ¢ s v vt v m v s m v s i it nan e a s 1
11 ¢ 12323 LEVER -rear lift - ------ - - v, 2
12 138~ 2033 PIN L spirol roll 1/4" x 1-8/8" v v vt e e e P
13 C 12307 TUBE & ARM - upper, roller SUpport « - « « ===« « e« onns v
14 138- 2008 PIN - spirol Toll 1/4" x 1-1/8"" - =~ =« ccseerecnrvan. 1
15 132- 310 P -COtterl/B"Xl""b"'""""""""""""'1
16 C 12520 TUD -roller stop - - - -+ - s * s smrecameenronoe, 1
17 192~ 21 LOCKWASHER - 3/8" ............................. 6
18 129- 103 NUT -~ 3/8" ............................... IR 8
18 ¢ 12311 BRACKET - center roller - - -« -+ s v e RICICI 1
20 A 70524 ROLLER - center rubber 6-13/16"long - - - - - - - - - - Ses s 1
21 C 12272 PILATE -~ rear roller- = - = =« s s s v vt s st o eeecon I 1
22 195- 108 WASHER - plain 11/16" L.D., 1-3/4" O.D.» = » + + + e 12
23 111~ 362 BOLT - 3/8" x 1" Rd. Hd. Sq. Neck - - * e e BRI 4
24 C 10842 WASHER - bearing seal- ===+« - ==+t ve oo, 6
25 'C 10822 WASHER - mower spindle - = -« « -« asasy e v e 3
26 A 70623 ROLLER - rubber 4-13/16" -« » ==+ »re vy 6
27 C 12518 ROLLER - rubber 5-13/16" - -+« s - v ot vmnenon.. 1
\
‘\_—"—.
- T

Printed in U. §. A,

ROTARY MOWER, GRADER BLADE AND DUMP CART S5

MODEL E38 ROTARY MOWER
155 GARDEN TRACTOR

April, 1973
‘ .

i




|

ROTARY MOWER, GRADER BLADE AND DUMP CART i 7
iMODEL E44 AND E44T ROTARY: MOWER

 REF. PART NO.

000 =-1mwWd b -

=)

Printed in U, S, A.

C 10807
C 10899
C 10810
15- 612
92- 6 .
C - 12262
115- 206
C 10808
c 12177
C 11992
C 12323
138- 2033
C 11990
138- 2008
132- 310
C 12520
192- 21
129- 103
C 12311

- A 70524
C 12272
195- 108
111~ 362
C 10942
C 10822
C 12518

155 GARDEN TRACTOR AND T-90 UTILITY TRANSPORTER.
/

DESCRIPTION REQ'D
HOUSING - mower spindle - « += + « « « v v v v v mmanennann. 3
BEARING - SpINALE = ¢ « « = = =« ¢ s s oo v o m v st et an s mmmnns 8
SPACER -bearing » =+« -----+r v o ecnrncatenenannss e 3
BOLT - 3/8" X 3/4" N.C. HBK + + + v o v s m v v vt mnnns PP, F. 12
LOCKWASHER - 3/8" - « t ot e e e it e e vt r e mmaeeerrann. 18
BLADE - mower 15-1/2". « c v i i ittt e e e e e e e e "3
BOLT - 3/8" x 5/8" N.C. Hex- - - - - - Sttt [
SPINDLE - QUEDOALA « « = « « « « v 2 o n v m e e e ee e omeenanns 2

l‘| SPINDLE = CENEET - ¢ « = v« « s v vt e vt mmm e ee e e e '1
P AXLE & ARM -roller 1ower - .. ..o vvvun.n.. R |
LEVER-rear]_th......-.............7’ .......... :.'2
PIN - spirol roll 1/4" x 1-3/8"« + « e = v v v o\ e, w2
TUBE & ARM - upper, roller support ...... . e e e e e 1
PIN - spirol roll 1/4" x 1-1/8"+ + -+ .« - . ... I 1
PIN - cotter 1/8" X 1M -« v v i it e it s e e e e et et e, 1
STUD - roller sfop.+ - B P 1
LOCKWASHER = 3/8" &t - i ittt et et i e e e e e e 6
8 N 6
BRACKET - center roller - - -« v v v vt it e e e i e e een e, 1
ROLLER - center rubber 6-13/16" long - -« + e v v s e e cvvn. .. 1
PLATE - rear TOHer . . e v v v o i i vt e et o e eeeene e 1
WASHER - plain 11/16"LD., 1-3/4"O.D. -+ + v v v v e n. .. P12
BOLT = 3/8" X I" N.C.HEX « o e v v e v et e e s, 4
WASHER ~ bearing seal .. .. .o vv e e n e oennnnnn.. 3
WASHER - mower Spindle . -« - v v et iin ot ee e et enns 3
ROLLER ~ rubber 5-13/168" + v = « v ¢ ¢ v e e et e e e eeeens. 7
-1
’

April, 1973




ROTARY MOWER, GRADER BLADE AND DUMP CART 9

MODEL E44R ROTARY MOWER ;
195 GARDEN TRACTOR

REF. PART NO. /1 DESCRIPTION - " .REQD
1 C 10807 ~HOUSING - mower spindle- = - =-=--=-*-**=-«-.- AR 3
2 C 10899 BEARING - spindle: < »* - rreeereecnnnn. IR 6
3 C 10810 SPACER - bearing -~ -~ - - - vrsccrmranacasann s 3
4 15- . 612 BOLT - 3/8"x3/4"N.C.Hex ***r*sresenacnn. e 12
5 92.. 6 LOCKWASHER - 3/8" ...................... ....... 18
6 C 12262 BLADE - mower 15-1/2" -« - v v-rrinennianetan, 3
7 115~ 206 BOLT - 3/8"x5/8"N.C.Hex ++v+vrvererncvncasunnn 6
8 C 10808 SPINDLE ~outboard =« +-« s+ s mrmerinnnenass 2
9 C 121'?7 SP]N‘Q_I‘E____center ------------ R L L i
10 C 119892 AXLE & ARM -roller lIower «««« v v s m e v ovnnvnanv v 1
11 C 12323 LEVER -Tear Lft * « ¢+ =+ ¢ v e s s s s s s s 6 s s 100 csenaanene 2
12 138- 2033 PIN - 8pirol roll 1/4" x 1-3/8"- -+ s v e v et 2
13 C 11890 - TUBE & ARM - upper,roller supports » - v+ « e o v e e vt oo 1
14 138- 2008 PIN - spirol roll 1/4" X 1-1/8"- -« »« v s v e v ce i in it 1
15 132- 310 Pm’_cotterl/a"xl" R I I T I A A I IR S |
16 C 12520 STUD-roller stop- " »* s s = st mss vt enasrnoansns 1
17 192- 21 LOCKWASHER - 3/8"* = - ==« e« s rtenrenaninann s 6
18 129- 103 NUT - 3/8” .................................... 6
19. C 12311 BRACKET - center roller - -« s ¢ o v e v v s v et i v nv e i e o e o 1
20 A 70524 ROLLER ~ center, rubber 6-13/16"long = - " - "= ---<=««+ .« 1
21 C 12272 PLATE - rearroller === -= - s s srveescrennnnne. 1
22 195- 108 WASHER - plain 11/16" LD., 1-3/4" O, D, == v ===+ o s e s 14
23 111- 362 BOLT - 3/8"x 1" N.C.Hex * " """ =" *veverertnannny 4
24 C 10942 WASHER - bearing seal - - """ rcevecccncne., 3
25 C 10822 WASHER - mower spindle == =" =" - - s s 3
26 C 12518 ROLLER - rubber 5-13/16"+* <+« " Trrttemese s 1
<L 27 A 70514 ROLLER - rubber 2-3/8" = =s* - - s v ectcccancnnrnnn 2
8T 28 A 70523 ROLLER - rubber 4-13/16"« - - - === --rreeecrennnnnn 4
s- 29 C 12266 SPACER - rearroller = --crrerrereri ooy 2
o) ! .,
{ ~
ONg
’ ! }
f § ¢
Printed in U. 5. A. : April, 1973 .
- - 3 [ . :
M

3




R
1
2
3
4
5
6
7
8

9

10
11
12
13
14
15
18
17
18
19

20

21

22

23
24
25
a8
21
28
29
30
31
32
33
34
35
36
3
38
39

ROTARY MOWER, GRADER BLADE AND DUMP CART 1
MODEL E38 ROTARV MOWER

EF. PART NO.

C 12283
C 13594
C 10822
126- 19
C 12252
C 12253
131- 172
C 12251
C 12183
C 12225
C 12230
C 12259 °
138- 2002
C 12250
C 12254
C 12249
C 10463
C 12264
C 12255
C 12256
C 12236
113- 258
113- 257
192- 21
129~ 103
C 12242
132- 310
C 12239
C 11985
C 10952
141- 6 .
195- 530
C 12513
C 12267
C 11984
C 10821
C 12364
C 12365

~187- 1036

40 C -~ 12218

41.

42
43
44
45
46
47
48
43
50
51
52
53
54
55
56
57

Printed in U.S,A,

C 12218
111- 362
C 10898 *
c 12327 ¢
131- 165
C 12328
C 12571
C 14882
195- 522
131- 178
I[11- 317
C 12627
C 12519
A 70404
C 12664
129- 105
C 14285

155 GARDEN TRACTOR

DESCRIPTION - REQ'D
DECK - mower E_38 ....... se e e e Frete s s e e 1
COVER - front deck belt « -+ - - - v irinniean. 1
WASHER - mower spindle = -+ -+ - =« - e s e v v i it it .t 3
KEY - Woodruff #11 + + v ¢ ¢ s s 2 c e e u v P 4
PULLEY - MOWeEr Arive: = - c ¢t v i i e v 4 vt e o e oo nn e o onsns 1
PULLEY - 'mqwer deck + + ¢ s vt v s s m e e e e e I 3
NUT - Gripeo 3/4"-16 Hex - « v v« o« v v o v v v v v e e e 3
PULLEY - deck 18leT « + « v = v s v vt e e mem e ee et enensan 1
BRACKET - A1 « « + « « oo it e i it teeen s anannnns 1
FRAME -mower Lift. « ¢« o o ottt i e e it e e e menn 1
BELLCRANK - Lift . & . . . . o i it ittt s et s e e v e un 1
LEVER -front Lift . . . - o0 oo i i i i it i i it it e e 1
PIN - spirol rall 3/16" x 1=1/4" . L . it it i e et et e e ne e i
CLAMP - tube « . v v v it e et it e e e e e e e 1
LEVER - tensioning . - « v« v ot v i vt it e et e i et et v e n 1
SPACER - idler pulley. + + « v v o v o it i et i e i e e e 2
PULLEY -idler- ... -+« . v . .. e e e e e 2
BUSHING - {dler pulley « - - - = -+ v o v v v et e e et e n s aanean 2
BRACKET - idler pulley support L. H. - -+ -« o o oo oo v o h v s 1
BRACKE_T - idler pulley suppoTt B, H. v v o ¢ ¢ ¢ ¢ s 0 0 v e oo n v ua 1
BPACER « « « v v = o st v ot o v v van e e i e et e e e e, e
BOLT - 3/8" X 6" N.C. HEX + v = ¢ v = 2+ s st m m v mmn e mmenanen 1 -
BOLT - 3/8" x 2~1/2" N.C. HEX « + s+ o v vt s ateancnncnsaen 1
LOCKWASHER - 3/8" « - -« s o it et i ittt st it nas st e 8
NUT - 3/8" N.C. HBX + * v v ¢ v s o momr e ettt s mneennnenas 6 -
ROD - tension adjust .............................. 1
PIN - cotter 1/B" X 1M+« c v v vt e et i et e e e e 8
NUT - adjusting - - - - - - e e e e e e ettt e A N
ROD-leveling LLH. « v o vt v v v e ennmeiemeiannnaranaas 1
YOKE + v v 06 0 0 8 e v mnas e, 2
PIN - clevis 1/2™ « ¢ v o v o i e e it i i i e et e it n i r e e, 2
WASHER -~ plain 1/2” ............................. 10
ROD -~ leveling R_H_ B i
LINK ~ bottom Tt Lo, = « ¢+ v ¢ v v o e vt o m st m e mnneoneenns 3
LINK «center Lift. « - - v v v v v v v v i et i it e i e v e e e n v o e 2
PIN - clevis 1/2" R 7/8 v v i i it ettt st n s i s eaeeannans 2
GUARD - deck belt R.H.. - . . . e e S|
GUARD -deckbelt LH.. - - -+ - v v it i e et et ea c e e ean P |
SCREW - 1/4" x 1/2" Self-tapping Hex Head - + + v v v o v v v v v 10
BRACKET - mower mounting R H,. . . .. .... ... ....... 1
BRACKET -~ mower mounting LH.. . . ... . ... .o v ... 1
BOLT - 3/8" x 1-1/4" N.C.Rd. Hd. Sq. Neck . ... .. vv v, 4
PIN-safety « ... i i it i e i e e e io- 6
ROD - adjusting 1ift ....... e e i s et e st e 1
NUT = 1/2" N.C. GTIPCO + - - = v v e e s v n ot e emanaseennns 1
L D T A 1 < 1
SLEEVE - HEt link - -+ v v ¢ & o i i i it e e e e s it ettt v e 1
BELT -drive 1+ « - v v v oo et e i i i i i i e i i s e 1
WASHER - plain 3/8" -« ... ... e b et e s e e e s e e 2
NUT - 3/8" N.C. Gripeo + «- - . ... S e e e s e e e e e 2
BOLT - 3/8"x7/8" N.C.Rd. Hd. Sq. Neck + » « « v v o v v et i v us 1
BELT -mower deck - - = - + & ¢t et i e vt e st it v mmeans o 1
DECAL-ROStED + « o+ v 4t vt i e it st s e r s s s anaaas Tee. 2
DECAL - caution spinning blade - -« + « « « + . e e e e res 2
DECAL - ASA Safety« - - = ¢ v s v e v et v et i ot e n e snannns 2
NUT - I/2" N.C.HEX « «+ s+ s s msnnmecnnennsnnnsssnnns 2
PlN - Clevis 1/‘2 ------------------------------ ' 1

April, 1973




ROTARY MOWER, GRADER BLADE AND DUMP CART 13
MODEL E44 ROTARY MOWER S

-2, 155 GARDEN TRACTOR
REF. PART NO. DESCRIPTION n REQ'D \
1 C 12189 DECK - mower E-44 -« -« -« ... I LA I IR 1 .
2 C 13594 COVER - frontdeckbelt - - - - - - - -t iiiiiinvinnon 1
3 C 10822 WASHER - mower spindle « =« « - o s m v me v oo 3
4 126- 19 KEY « WoOQruff #1311 « « « + « e v c e v m e e s e mtassnnscaneens 4 -
k] C 12252 PULLEY - MmOWer drive « « « v s v e c s et t v et b e n e v e nnsenn 1~ & :
6 C 12253 PULLEY -mowerdeck « - v ¢« o v v e v asonsonnn e e e e 3 ) \
7 131- 172 NUT - Gripco 3/4"-16 Hex - -« -+« ... PR e aeae 3 i
8 C 12251 ) PULLEY - deckidler ... ..o vueasn e e cres b
9 C 12183 BRACKET - idler.. ...« ... .. Ch e e e e I i
10 C 12225 FRAME -mower Hft- - -« ¢ -t v o st i ot i i s st e aanrrn s 1
11 ¢ 12230 BELLCRANE = Lift.c « « c o v o s v s s e n s s snonmonnennanesness 1
12 C 12259 LEVER - front lift . ......... IR I |
13 138- 2002 PIN - spirol roll 3/16" x 1-1/4" + « s o i i e ettt e s e et a e 1 e
14 C 12250 © CLAMP = D@ « « - - « e e o s e ot e v ovnconooansosannenss 1
15 C 12254 IEVER -belttension - - «- -+ vt vn e onnenan e s 1
16 C 12249 SPACER - idlerpulley « - - v v e v v e e weman o gre e 2
17 .C 10463 PULLEY - idler . - = « « v s e s s st e s meassnseasanesessa 2
18 C 12264 BUSHING - idler pulley - - - - -« - - - - T I 2
19 C 12255 BRACKET - pivot LLH. «»»+ ¢+« o+« I I I 1 '
20 C 12256 BRACKET ~DivOt RUH, o v v v v nemmmmonne i ennneanas 1
21 C 12236 SPACER -+ = ¢t v v vt vt oennsnsssannstnsnsoansaas e e 2
22 113- 258 BOLT - 3/8" X6 NC. Hex » - --vvmvririiasr i st v 1
~ 23 113- 257 BOLT - 3/B" x2-1/2"N.C.HEX » + + v v e s v e s e et ininnen 1
24 162- 21 LOGKWASHER = 3/8" « -« c o vt v is et iivanannn 8
25 129- 103 NUT-3/8"N.C.HeX ++vvnraesmmrnnmennaeecnnn “ee B
26 C 12242 ROD - belt adjust - + « « ¢« s e e 0t 0t v oo R L 1
27  132- 310 PIN - COLEEr 1/8" X 1M e v v e v e v v v eonronrcnannns S 8
28 C 12239 NUT - adjusting - - . - - .. B T T T T T IR 1
r 29 'C 11985 ROD - frontftorear Mt L.H, .« o v v v o v v v o i oo i on o 1
30 C 10952 0] 4 e 2
31 141~ 6 PIN - clevis 1/2" o o i e e it et i i i e e 2
32 195- 530 WASHER =~ plain 1/2" - . o o i i i i i i e e it i e e e e s -2 10
33 C 1291 ROD - front to rear lift R.H.- . - . . I |
g} C 122%7 LINK -~ bottom lift L.H, « « -+« = = o v =& wr s e aeee es e 2
\/5:) C 11984 LINK - center lift.. ... S e e R 2
36 C. 10821 PIN - clevis 1/8" K /B ¢ v v vr e it e i it ts e s e eannens 2
37 C 12278 " GUARD - deck belt R.H, - ----- e e e 1
38 C 12279 "GUARD -~ deck belt L.H. - -- .- .- SR e S |
35 187- 1036 - - SCREW - 1/4" x 1/2" Self-tapping Hex Head - . . . ... ... .. .. 10
40 C 12218 BRACKET ~ mower mounting R.H.. .. .. > IR I .01 :
41 C 12218 BRACKET ~ mower mounting L.H. . ... ... .........,.... 1
42  111- 362 BOLT - 3/8"x 1-1/4" N.C. Rd. Hd. Sq. Neck ........ O |
43 C 10898 PIN - S2ftY + v v v ovemnae e annnenonnnns b 6
44 C 12327 ROD - adjusting Tift « « -« v v o v v v e e v v ar e e I |
45 131- 1656 NUT - 1/2" N.C. GripCo: « = » = v+ + v 2 s = = =~ e Teeeee 1
46 C 12329 ROD ~ Lt inK « « e+« e o v o v nneenneanan R T
47 C 12571 SLEEVE = lift link - -« = v =+ - v s o s s o s v v a e e na v £ 1
48 C 14982 = BELT -drive - - - -t «e - rieeetneeasosasnnn SIEIEITIE 1
49 195- 522 - WASHER - plain 3/B" «+ v e v cm e oo vt mtie iin et n e 2
50 131- 178 NUT = 3/8" N.C. GEAPCO + = v« = o v e e v v v vnsenan Teeieaa. 2
51 111- 317 BOLT - 3/8" x7/8" N.C.Rd, Hd. Sq. Neck « - » - - - . - s v v s 1
52 C 10919 BELT ~-mowerdeck « + +»« ¢ v v v oo i ie i it i i 1
53 C 125149 DECAL - no Step - -+ - e s e LI R R A T R P 2 .i
54 70404 . DECAL - CAOULION « » » o+ s v v = = n e s nrm et vnnnneeensns 2
BS C 12664 DECAL —~ASA zafety - .« « c e s e e v v s e m et a i oo s v o o
56 129- 105 NUT-1/2"N.C.Hex ..evvveu-uans et e n et 2
57 C 14265 PIN - CleviS 1/2" s e s e svesanasosansnsanscnasanaas wae 1

.

Printed in U.8.A. : April, 1973




[ | o ,
ROTARY MOWER, GRADER BLADE AND DUMP CART. 1S5
! N .
. MODEL E44R ROTARY MOWER
REF, PART NOC. DESCRIPTION ‘ . . REQ'D
1 C (12169 DECK - mower E-44 *** """~ -~ = 1
2+ C '13594 « COVER -frontdeckbelt ® -7 "= 1 -
-3 C 10822 WASHER - mower spindle =~ ** - -"""""**""* e 3 <
4 - 126- 19 - KEY - Woodruff #11 - - --+-=-rscsrc==- AR 4
5 C 12252 PULLEY - mower drive -~ -----~----*"*" e 1
6 ..C 12253  PULLEY - mower deck* - -"*" A R 3
7 131- 172 NUT - Gripeo 3/4"-16Hex- - - - - - s -t svmsmcse e 3
8 C 12251 PULLEY - deck idler »+r+ -~~~ I 1
g / C 12183 BRACKET - idler- - - - - A R R e 1
10 -~ C 12225 FRAME - mower lift « - - -ccceveverre HER I !
11 C 12230 BELLCRANK - lift - - =+« s s v mm e v e vmcememms v v vy R |
122 C 12289 LEVER - front lift - -«----- .- R AL It
13 138- 2002 PIN - spirol roll 3/16" x 1-1/4" <« -« ++ -+~ R N 1
14 C 12250 CLAMP-tubg «-«» «c-cr e imrcene e 1
15 € 12254 SPACER - idler pulley + =+~ - -~ Aemees s e s s e e e n e R |
16 C 12248 PULLEY - idler pulley - = v s srrrmceacensvnn. -
17 € 10483 PULLEY -idler--=-"- - "-s-cerrrtaccrosee e L2
18 -C 12264 ' -~BUSHING - idler pulley » - =« "+« - =" ==~ St 2 T
~ 19 C 12255 BRACKET - idler pulley support L.H, **** " e e 1 !
.20 C 12256 _ ) BRACKET - idler pulley support RH. - == -=-=°c-¢~-*-" -1 .
21 C 12236 BPACER = " = r ¢~ s =t s s s n sttt ot aonvooncnmasc.os 2 R
*'22  113- 258 BOLT - 3/8" x 6" N,C. Hex » -+ s --czrrremronmerenne 1 : :
/23 113- 257  BOLT-3/8"x2-1/2"N.C,Hex +----"*"""" R -1
P24 192- 21 LOCKWASHER - 3/8" -« +-ccc---reren I P
25 129- 103 NUT - 3/8" N.C.o-Hex » === e m e 6
. 28 C 12242 ROD - beltadjust » « » + = = vt s s s v v v o mcnnn e 1
' 27 132- 310 PIN - cotter 1/8" x 1"« =« === - oo s e e e nns AIRIEIEA RIS 8
(28 @ 12239 NUT - adjusting - - -+ +« < +=-=---- IR I W 11
I 20 C 11985 ROD, - leveling L.H, - === """ R R 1. ';
30 C 10952 U YOKE - +-rsre-en I IR IR ARSI AP PP “. 9 .
31 141- 8 PIN - clevis 1/2" - - &7 - - -~ S I 2 .
| a2 195- 530 . WASHER - plain 1/2n R R I R R 10 ) o
,’ © 33 C 12513 Rod =R H.* m -+ + ==+ mm st s taecnsntnaasrescnsns 1 - _;-‘"7 ¥
T34 C 12267 LINK - leveling L.H. - -+ - - - SR I 2 .
f’ 35 C 11984 LINK - conter Jift-c e« o v-vrrresonsrocsanaansnsan L2 g
! 36 C 10821 PIN - clevis 1/2" x T/8" == r v s v v v e sse s r e 2
[ 37 C 12278 GUARD - deck belt R.H, =+ - -™ = -o-vvev- BRI I IO 1
i 38 C 12279 GUARD -deck belt LLH, - --cr-ccre-resrcmvvrereann 1
; 39 187- 1036 SCREW - 1/4" x 1/2" Self-tapping Hex Head - + + - v+ - = - - = =« « « 10
i 40. C. 12281- -+ BRACKET - mower mounting R.H. -+ -« oeeen <1
t .41 C 12282 BRACKET - mowel mounting LUH, -+ -+=cseromresan. 1 o
£ 42 111- 362 BOLT - 3/8" x 1-1/4" N.C. Rd. Hd. 8q. Neck - - - - - (/ serse- 4
l 43  C 10898 PIN - safety ««-=ccvevvs-n R e 6
f 44 C 12328 ROD - adjusting Jiff - - -+« - -+ v oo et ] “
" 45 131- 165 NUT - 1/2" N.C. Gripco - -+ == * R R 1. s
e 46 C 1233‘0 ROD - lift link » + «» -« - IR I 1
‘ 47 C 1257 JSLEEVE < Mift Hink - - - v rrnmssmemmreer e s s n sy 1
* 48 C 14894 BELT - drive -« - e vremmmmmrmsne s cmneee s 1
49  195- 522 WASHER - plain 3/8" = » - - = -smmem e 2
50 131- 178 NUT - 3/8" N.C. Gripeg: =+ - == s st ermmemertnens 2
51 111- 317 BOLT - 3/8" x 7/8" N.C. Rd. Hd, Sq. Neck = =« = == s - s o 1
- 52 C 10919 BELT - mpwerdeck - - - - -+ -~ --e it 1
53 C ! 12519 DECAL - o Step ..................... e e e e i b e s s oaa 2
54 A T0404 DECAL -caution - - -+ - -+t erviatncn oo, - 2
55 C 12664 DECAL - ASA safety - - = rrrmsmmemrvrarrneeevn 2
56 129~ 105 NUT = 172" NoC. HEX + o v v vvovemunonssnonsssnnene u 2
57 ¢ 14265 PIN - cleviS 1,27 veverosarssansnanetaaasnsnnanssas | )
Printed in U,S,A. o ‘ April 1893

e N . N 1




: ROTARY MOWER, GRADER BLADE AND DUMP CART 17
MODEL E44T ROTARY MOWER
T-90 UTILITY TRANSPORTER
REF. PART NO. DESCRIPTION . REQ'D
1 C 12169 DECK-mower E-44 .. ... .. n it s enennnn.. 1
2 C 13594 COVER - frontdeckbelt - - -« o2 voven it inien, 1.
3 C 10822 WASHER - mower spindle » -+ -« - -t e vesmctennnn, 3
4 126- 19 EEY - Woodruff #11 + -« -+ o s ottt ti i it s ri s oo e nn 4"
5 C 12252 PULLEY -mower drive - - - -« « ¢ o o i it ot et e ot s s v v v v o 1
6 -~ C 12253 PULLEY ~-mowerdeck - - - - - - - - - - o o oot m ettt v o 3
7 131- 172 NUT - Gripco 3/4"-16 Hex: - -,- - - - - R IR
8 C 12251. PULLEY - deckidler « -+ v envsnvns-n R een 1
9 " C 12183. BRACKET - idler+ - » v+« R I BRI IICIPE J
10 C 12590 FRAME - mower Lifte « e v v ocnuon. P R
11 C 12230 BELLCRANK - lift « « -« o et v o r ettt anne e |
12 C 12259 LEVER - front lift - - ... .-.. e e e et e e 1
13 138- 2002 PIN - spirol roll 3/16" x 1-1/4" - "= . . e R IR |
14 C 12250 CLAMP-tube ---- .. R I I «e 1
15 °C 12254 ‘LEVER - tensioning’ « - -« « » - sm o e s e s an oo IR 1
16 C .122490 SPACER - idler pulley. - « =« = cnveconx. N e e 2
17 C° 10463 PULLEY - dler- -+ v oeoreronnnnn e 2
18 .C 12264 BUSHING - idler pulley™ + « + « e e oo v v e et e et e 2-
i9 € 12255 BRACKET - idler pulley support L.H. . ... ..... ey veeee 1
20 C 12256 . BRACKET - idler pulley support R.H. % ¢ v ov v 2000 1
21 C 12236 BPACER + ¢ c v f t t it i ittt e e e e 2
22 113- 258 . BOLT-3/8"x6"N.C.Hex :...2.... e 1
23 113- 257 BOLT - 3/8" x 2-1/2" N.C. Hex_. . . .. . . . . e 1
© 24 1929 21 LOCKWASHER - 3/8" - .. . .- e e e e e e “...7B
25. '129- 103 NUT - 3/8™N.C. HEX -« v v v v v e amiasonaie s caie v aen e en 6
26 C 12591 ROD - beltadjust -« ... ....... D ne e 1
.27 132- 410 PIN - cotter 1/8" X 1"+ o v v v v v v w v aa v ns e e e .. B
28 C 12239  -NUT - adjusting - - - . . L I 1
29 C 11985 = ROD - leveling L.H. % e vv e fuonncuniannnunnemnnn.. 1
30 C 10952 YOKE .4 + v v o v on v e et e e e e i e e e ‘.". 2
31 . 141-_ 6 PIN - clevis 1/2" & it e i et e i s e e ittt 2
32 195-7 530 WASHER - Plain 1/2% ¢ vt v e et te e st aaeen vt o onnnnins 10
33 C ’1g§"; 3 ROD-RH --:--.. I T T S 1
34 C 422680, - LINK-leveling L.H.. ... ..., e - 2
35 C ;lrfgsq, LINK - center Lift........ A e e e e i e ea e 2
38 C 10821 PIN - clevis 1/2" x T/8" -+t e e e e et e a e a s Les-s 2
37, C 12278 GUARD - deck belt R.H. -+ . - T meeieean 1
38 C 12279 GUARD - deckbelt LLH, -« -----ve-rnerenevenonnnn 1
39 187- 1036 SCREW - 1/4" x 1/2" Seli-tapping Hex Head +. + - - et e eea e 10
40 C 12585 BRACKET - mower mounting R.H,« « v v v v v v e e n e vt iiunns 1
41 C 12588 BRACKET - mower mounting L.LH, ----.-- B A I I o1
42 111- 362 BOLT - 3/8" x 1-1/4" N.C. Rd. Hd, Sq. Neck ++ -t tvveann 4
43 C 10898 PIN -safety - - - - h e et s e e e 6
44 C 12592 ROD - adjusting Lift « - -« ovrnen i, 1
45 131- 165 NUT - 1/2" N.C, Gripcg: - « - = « + + s+ B L |
46 C 12593 ROD = JHFE JIK « = « « 2 v o e am et s eeemae e eaaeneenn a1
47 C 12571 SLEEVE ~ Hft K - © v ¢ s« s s c o s s nanaosornoansanenna 1
48 C 148M4 BELT - drive. . - - - e it e ei e e 1
49 195- 522 WASHER - pPlain 3/8" « v v e v v i i it i it e nnenennennns 2
50 131- 178 "NUT - 3/8" N.C. Gripco- - - « « + + « » e e e 2
51 111- 317 BOLT - 3/8" x 7/8" N.C.Rd. Hd. Sq. Neck « + + + .« R R I |
%2 C 10919 ) BELT -mowerdeck - - .« s v i ot ittt voonnnsan [ |
53 C° 12519 -DECAL-nostep -+ - -+ - vt i oL, . ........'..I,-' ..... 2
54 A 70404 DECAL - caittion « -+« « v e« v v I 2
55 C 12664 DECAL - ASA safety- - -+ -« o olve i v o e i a il . 2
56  129- 105 NUT - 1/2" N.C.Hex -+-%--.. R I I I Ceeee e 2
87 C 14285 PIN - clevis 1/2" .o v vuvnas P U |
Printed in U.S.A., . . " April 1973
%#7: w




R R RIS

- N -
5 .

. / *
17A o ' - CASE ROTARY MOWER, GRADER BLADE AND DUMP CART 178
b C15081 DECK IDLER KIT
v FOR "E" SERIES -MOWERS .
- REF. PART NO, DESCRIPTION REQ'D
C 15081_ KI.’I‘_deck idler ----- R EEE] LR R R A R T TN R R Y 1
1 C 14482 SPRING - lift = = rrre=cecseen rear e sre s e euan 1
2 128- 102 NUT - 5/16" NC hex ZP>» - - - IR R trrrssererans 1
3 192- 20 LOCKWASHER - 5/16” ZPer st s s aessesanssresrensas 1
4 113- 102 BOLT - 5/16" x3/4" NC hex ZPe s =r-socrenvens I 1 °
g Cc 18077 BRACKET - spring anchor+ * s« ;== esrrcoescncannnn 1
6 131~ 178 NUT - lock 3/8" NChex ZP *++e== -+ Frereserrsaa 2
B ] 195- 522 WASHER -~ plain 3/-Bn FPrrr s s e s s s st cse B
: 8 c 14731 BRACKET - idler-+»-=-+- -+ AL I 1
9 C 14768 SPACER = =-**+resrsen R S e meen e 1 !
10 195- 530 WASHER - plain 1/2".ZP ............. P N R 1
* 11 113~ 207 BOLT - 3/8"X1"NChex ZP crevsrrerecerencaas ven ]
- ™
\\
< -
\‘—
’ [ L}
‘ \
- s -
) \
)
\
S . _
L K v
A - .’t . R s
/ L
Y. T
* B ] X [ [
- . * - L{—"
R - N
] ° ) \‘
so® ‘ : Printed in U. S, A T June 1969
W ] B




2

ROTARY MOWER, GRADER BLADE AND DUMP CART 19
MODEL D40 GRADER BLADE
155 GARDEN TRAGTOR

REF. PART NO, DESCRIPTION REQ'D
1 C 10850 FRAME - ey o s U= R R T T T 1.
2 C IQBZD PIN - clevis = B5/B" v o v s o e et ettt s s i e st 2
3 C 10898 PIN-sgafety »+ ¢« r v in ettt ittt it ittt v s s taanncns 4
4 C 12887 LINK - grader 1ift -+« ... P e e e e e e s e e r e s s n e 9 -
5 C 10821 PIN - clevis = 1/2" + e - e v iniannnn L 4
6 132- 48 PIN - cotter = 1/8" X 1™ = v v v v 0 et o e cnn s onnsennsnnans 4
7 C 10987 BOLT -~ 3/8"x3"hexhead » ¢+t tmvunirnrnennnann R |
B C 10966 SPRING - eXtension « « c o ¢+ = ¢ = s c v s vt s v mmevsnscconnaos 1
9 C 10965 PLUG - spring adjustment - « - -+« v e oivun i iaa. 1
16 C 10821 SPRING - cOMPression » s+ o e v ot eeaunn e enttstnnasnns 1
11 € 10896 WASBHER = CUD -+ » v v v v oo s o s sanenmnnonnennans -
12 129- 103 NUT - 3/8"- 16 N. C. v oo vt e o tmmenes s s s anmesennee e 1
13 C 10873 WELDMENT - blade Pivot « s + =« v s e o vt v eecnnnsnnennns, 1
14 15- 856 BOLT - 1/2"x3-1/2"N, C. - v eveonnrann. I I 1
15  92- - 8 WASHER - 1/2"SAE Std. 10CK -« » e o s v v s o st asssannnnnns 1
16 25- 108 NUT-1/2"—13N.C.------------------------g ...... 5
17 141- 58 PIN - cl6¥is = 1/2"~ « v . . e e e ooz
18 C 10870 BLADE - 44" grader- « -« o v v v oo oo vt v nnnnnss S . |
19 C 11049 BOLT = 3/8" X 10" N, C. ZP v v e ot v mnnennennonnnnnnee. 1
20 C 10968 SHOE -~ grader « v ¢ o v v vt 6 st v m e e m s bt e em e e s osneennnns 2
21 C 108M1 BLADE -44" gcraper - - - - . - - E T T 1
22 1i- 518 BOLT - 5/16" X 1" rouUNd head « « o« v v v v v v v o v vt v v annanasn 9
23 92- 5 WASHER - 5/16" SAE std. 10Ck - -+ v s v vt m e e v s snannnnan 9
24 25- 105 NUT - 5/16"-1BheX + - - v s v s novevreennnnss e 9
25 € 10888 PIN - JOCKIIIE + = v v+ o v st s s o st ns s oo n o snsnesnne s 1
26 111. 342 BOLT - 3/8" x 1" - round head, SqUare neck - -+ -+ s «cvc: oo, 1
: H
| e -
<
- \ &
Printed in U. S. A. : . A | April, 1973

~ .




ROTARY MOWER, GRADER BLADE AND DUMP CART 21
MODEL D4OR GRADER BLADE -

° 195 GARDEN TRACTOR AND T-90 UTILITY TRANSPORTER
REF.PART NO. DESCRIPTION REQ'D
1 C 10856 @~ FRAME -grader « o+ «««x»x-o PPN N

2 C 10820 PIN-clevis = 5/B" « v vt v ecmnnenennnnnsracannnan
U 10898 PIN - safety ..+ oo oo e . ..
4 12887 LINK -grader liff, - -+ e oreveeeonenaneeniannarneans
C 10821 PIN -clevisS - 1/2". c v s i e e i i i v i s bt v e sttt aaa )
- -132- 48 PIN-cotter - 1/8" X 1" « e v e et aninosssnan PP v

'C 10867 BOLT -3/8"x3"hexhead + s vt v vt ivvernneanan,

C 10966 SPRING - €xXtension ™ «% « vo s s s s s uvavsrvoasansassnes 1
C 10965 PLUG - spring adjustment- +++ccv0veenon se s e s ens .
C 10921 SPRING - cOmpressione « « o s s en v e asnmonnannossa .1
C 10896 WASHER - CUD = ¢+ + » e e e a e et e e e . . 1
~129- - 103 NUT -3/B"-16N, C, - vccnenennn P S |
C 10873 WEIDMENT ~blade pivot » « « « « c c e e v s v e e o e 1
15~ 856 BOLT - 1/2"xX 3-1/2"N, C, v evcencuaans Y SRR 1
92- 8 WASHER - 1/2" SAE std. lock , s ee 1
25- 108 NUT - 1/2"-13 N, C. -+ nvrnsdann : 5
141- 56 ) PIN - clevis - 1/2” .............................. 2
¢ 10881 . BLADE - 50" grader- « « «++ + e s et e 1
C = 11049 BOLT - 3/8"x 10" N. C. ZP 1 Q
C 10968. . SHOE -grader +--c-r soemreese-sfetciricirenssn 2
C 10878 B‘yBE_ - 50" Sbraper ............ aremme e re Ve e e 1 '
11- 516 OLT - 5/16" x 1" roundhead .+« -+ %o v v - e 10
WASHER - 5/16" SAE std, lock » - o4« ws s v v v o R 10
NUT - 5/16"-18 hex » »'+ v » « + S e s 10
PIN - locking + o+« =+ AT et e e e 1
BOLT - 3/8" x 1" - round head{ square neck - » ««sessvnso s 1

Printed in U. S, A,

April, 1973




¢
!

ROTARY MOWER, GRADER BLADE AND DUMP CART’ 23

'MODEL C50 DUMP CART

155 AND 195 GARDEN TRACTORS
AND T-90 UTILITY TRANSPORTER

REF. PART NO. . DESCRIPTION REQ'D -
1 186- 218 SCREW -5/8"No. Sround head « . .. .. v v et e esnnnnn... 8
2 C 11436 ANGLE - stiffener ... ............. R R, 2 .
3 C 11437 TAIL GATE - wood ¢« v v v v c ccu v v h,,\y'- e e e e e e 1+
4 C 10660 BODY - trailer assembly...... . e 1 -
5 132- 93" PIN - cotter 3/16" x 1-1/4" . . .. .. ..... e e 2
B A 700863 WHEEL - agsgembly ........ e mr e e s e e 2
7 A 70479 RIM-wheel 4 x8............ e e e e et 1
8 70398 BUSHING - wheel flanged 3/4"™........... (s et s maaan e 2
9 219- 1 GREASE FITTING - ZerK. « - o &ttt i ettt e e emmmeeeeans 1
10 C 10664 BRACEET -~axle . ... e i eninnnnnn. e et 2
2 11 12- 512 BOLT - 5/16" x3/4" rd. hd,, 5q. neck - -« . v v vv v v e uun.... 6
12 92- 5 WASHER - 5/16" SAE std. 10cK. - -« v v v vt e o e e e e oo e e €
13 25- 105 NUT - 5/18" N.C.HEX + v vt v v v vt ennsneenneennneenes. B
14" C 10666 TONGUE - rear assembly withaxle. . ......... et e e 1
15 12- 612 BOLT - 3/8"x3/4" rd. hd., SQ. NECK- + « + =+ v e vt v v v e e v 2.
16 92- 6 WASHER - 3/8" SAE std. lock ...... L 2
17 25- 108 NUT = 3/8"N.C.HEX vt cvvvrnnnunnnnenannnacannnns 3
18 C 10665 TONGUE - front assembly . .+ ...t i i it nnn . 1
. 19 C 10861 LEVER - release « « « - - . . . e e e e 1
’ 20 «C 10662 KNOB - release lever i . . . . . . e e e 1
21  15- 656 BOLT - 3/8"x3~1/2"hexhead -« -«.vovuwnen... Ce e 1
22 25- 146 NUT -~ 3/8" N.C. heX JAml- = v e v v v v v e e e ee et e s 1
23 C 106863 SPRING - releasSe Jever. v v« o v o ot v oottt o e s o vsnnns 1
24 95 5 WASHER - 5/16"SAE std. plain -« .o v o v v e in it i i uns 1
y 25  25- 105 NUT = 5/18" NoC. RO - 5 o o v e e vt et v e ettt e et annns 1
: 26 25- - 145 NUT - 5/16" N.C. hex ¢ 1
1 1‘_'\1 ' -
y
. 3%
Printed in U. S. A. ‘ ' June, 1967




-0
ROTARY MOWER, GRADER BLADE AND DUMP CART 285
MODEL ES0 DUMP CART :
, 155 AND 195 GARDEN TRACTORS T
AND T-90 UTILITY TRANSPORTER
REF. PART NO. . DESCRIPTION REQ'D
1 C 13417 TAILGATE . . . .t i it it e e s e e tee e e v u v N, 1
2 C 13416 BODY ettt e 1
3 132- 312 . PIN - cotter, 3/16" x 1-1/4" -+ o o o v et e e n. .. P
4. 195~ 109. WASHER, 3/4" . .. ... i, . 4
5 ° A 70398 BUSHING - 3/4" flanged . ............ P, 4
& 219- 1 FITTING-lube . . . ..., i it eeae . 4
7 A 10479 WHEELRIM @ ..ottt e e et et e e ie e e 2
8 321- 428 DECAL - Case. . .. i it i i s e, 2
9 111- 215 BOLT - 5/16" x 3/4' Rd. Hd. Sa. Neck Zine Plated . ........ 11
10 1%2- 20 LOCKWASHER - 5/16" Zinc Plated. . .. ................ 11
11 129- 102 - NUT - 5/16" N.C. Hex Zinc Plated ... . e e a e 11
. 12 C 13418 BRACKET ~ 2xle mounting « v v e o v v ov v dv e e e eeee e 2
' - 13 C 13419 BRACKET -release. ............. D T 1
214 C 13425 . TONGUE - rear assembly w/axle . .. ....00.v.... . 1-
15 C 13421 TONGUE -front - . .. cviiitim e e e an e me e e 1
16 C 13422 JATCH ~release. . - . . oo v e e e e s e e 1
17 C 13423 GUIDE - release .- :-.ua...... e e e e it e e e, 1
! 18 | € 13420 ' SPRING -~ Tlease . o evevvunvns s e s 1
19 C 13428 || LEVER - release. . ..c.vuuvueununnunnnnn 1
20 131- 351 NUT - lock 5/16" -« v uueu.. S e i et ettt e, .1
21 113- 103 BOLT - 5/16" x 1" N.C. Hex -% o ol i i i e e e s e e e e e e e 1
<. . . I~ L
e’ — ' —r - e A
v . P
-
r-3
_— T
e
™ h /
) ) Printed in U. 8. A, _ " April, 1973




NUMERICAL INDEX

PAGE "REF PAGE 'REF. PAGE REF. .

NO. NO NO. NO.
0063 23 6 C 10898 C 12230 15 11
i goaga 23 8 C 10898 C 12230 17 11
“A 10398 25 5 C 10898 C 12238 11 21
A 70404 11 54 C 10898 C 12238 13 21
A 70404 13 54 C. 10898 C 12236 15 21
A 70404 15 54 C 10899 C 12236 . 17 21
A 70404 17 54 g 10899 . C 12239 11 28
A 70479 23 q 10899 C 12239 13 28
A 70479 25 7 ¢ 10919 C 12239 15 28
‘A 70514 g 27 C- 10819 C 12239 . 17 28
A 70523 5 ~26 C 10919 C 12242 11 28
A 70523 9 28 C 10921 .C 12242 13 28
A 70524 5 20 C 10921 C 12242 15 26
A 70524 7 20 G- 10642 C 12249 11 16
A 70524 9 20 C . 10942 C . 12249 13 18
C 10463 " 11 17 C 10942 - C T 12249 15 16
-C 10483 i3 17 C 10952 C 12249 -- 17 16
C 10463 15 17 C ~ 10952 C 12250 11 14
C 10463 17 17 C 10952 C 12250 13 14
C 10660 23 4 C 10952 C 12250, 15. 14
C 10861 23 19 C 10965 C 12250 17 14
C 10862 23 20 C 10965 C 12251 11 8
C 10863 23 23 TC 10966 'C 12251 13 8
C 10664 23 10 C 10966 -C 12251 . 15 8
C 10665 23 18 C 10967 C 12251 17 8
C 10866 ‘23 14 C 10987 C 12252 11 5
C 10807 5 1 C 10968 C 12252 13 5
C 10807 7 1 C ' 10968 C 12252 15 5
C 10807 9 1 C . 11049 C 12252 17 5
C 10808 5 8 C 11049 C 12253 11 8
C 10808 7 8 C 11438 C 12253 13 6
C 10808 9 .8 C 11437 C 12253 15 6
C 10810 . 5 3 C 11984 C 12253 17 6
C. 10810 - 7 3 C 11984 ¢ 12254 11 15
C - 10810 9 3 C 11984 C 12254 13 15
C 10820 19 2 C 11984 C 12254 15 15
C 10820 121 2 C 11985 C 12254 17 15
C 10821 11 C 11985 C 12255 11 19
C 10821 13 . ¢ 11985 C 12255 13 . 19

C 10821 15 C 11985 C 12255 15 19 °
C 10821° 17 C 11990 - C 12255 17 19
.C 10821 19 C 11990 C 12256 11 20 -
C 10821 21 C 11992 C 12256 13 20
C los22 5 C 11992 c 12256 15 20
- C 10822 1 c 12169 C 12236 17 20
C 10822 8 C 12169 C 12259 11 12
C losz22 11 C 12169 C 12259 13 12
C 10822 13 c 12171 C 12259 15 12
C 1los22 15 c .12177 C 12259 17 12

C los22 17 Cc 12177 C 12261 5 6 .
C 10850 19 C 12183 C 12262 7 6
C 10850 21 C ., 12183 C 12262 g 6
C+ 10870 19 C 12183 C 12284 11 . 18
c 1o8m 19 C 12183 C 12264 13 18
C 10873 19 C . 12218 C 12264 15 18
C 10873 21 TC 12218 C 12284 17 - 18

C 10878 21 C 12219 C 12266 9 29 -
C 10881 21 Cc 12219 C 12287 11, 34
C 10888 19 C 12225 C 12267 13 34
C 10888 21 C 12225 C 12267 . 15 34
C 10896 19 C 12225 C 12267 17 «_ 34
C 10896 21 C 12230 c 12272 5 21
C 10898 11 C 12230 c 12272 .+ 7 21

i

27

NUMERICAL INDEX .
PAGE REF. PART - PAGE REF. PART PAGE REF.
NO. NO. NO. NO. NO. No. NO. NO.
g 21 C 13416 25 2 111- 317 15 51
13 37 C 13417 25 1 111- 317 17 51
15 37 C 13418 25 12 111- 3842 18 28
17 317 . C 13419 25 13 111- 342 21 28
13 38 C 13420 25 18 111- 362 5 23
-15 38 C | 13421, 25 15 111- 382 " o- 23 .
17. 38 C 13422 25 168 111- 362 9 23
15 40 C 13423 25 17 111- 382 11 42
15 41 C 13424 25 19 111- 362 13 42
11 1 'C 13425 25 14 111~ 382 15 42
5+ 13 C 13594 11 2 111- 362 17 42
5 10 C 13594 13 2 113- 102 17B 4
5 19 C 13594 15 2 113- 103 25 21
7 19 C 13594 17 2 113- . 207 "B 11
5. 1®® | C 14265 1857 | 5. 2w 13 23
7 11 C 14285 15 57 113, 257 15 23
9 11 C 142865 1.7r b7 113- 257 17 23
13 44 C 14731 178 8 113- 258 13 22
15 44 C 14786 17B 9 113- 258 15 22
11 46 C 14894 15 48 113. 258 17 00
13 46 C 14894 17 48 ¢ 115- 208 5 7
11 37 C 14982 ‘T3 48 115. 208 8 7
11 33 : B
13 33 HARDWARE CODE NUMBERS 126- 18 13.. 4
1 33 - , 126- 19 15 4
17 33 . 11- - 516 19 22 126- 19 17 4
. pos 11- 518 21 22 129- 102 25 11
7 26 12. 512 23 11 129- 102 17B 2
12- 812 29 15 129- 103 b =~ 18
9_ . 28 15- @12 5 4 129- -103 7 187
11+ 53 15- 612 7 4 129- 103 9 18
13 53 15- 612 9 4 129- 103 11 25
15 53 15- 856 23 a1 129- 103 13 25
17 .53 15- 856 19 14 120- 103 15 25
5 .16 15- 856 21 14 - 129~ 103 17 25
7 16 25. 105 19 24 129- 103 19 12
9 16 . 25+ 105 21 24 129- 103 21 12
11 47 - 25. 105 23 13 129: 105 11 56
13 47 25 105 03 25 129- 105 13- 58
15 47 . ' 25. 106 23 17 128- 105 i5 56
17 47 25- 108 19 18 129- 105 17 56
17 40 25- 108 21 18 _131- 185 .11 45
17 41 25- 145 23" 28 1315 165 13 45
7 10 25. 146 23 29 131- 165 . 15 45
17 26 92- 5 - 19 3 131- 166 17 45
17 44 92_: 5 21 3 131-.‘ 172 11‘ ‘.7 “ 7
15 e 02 3 5 5 131- 172 15 7
17 2 an. 6 7 .5 1315 172, 17 7
11 52 92- ¢ & 9 5. 131;;*,- 178 11 50
13 48 . - ga. g 23 16 1314 178 13 . 50
11 55 092. 8 19 15 13]',7 178 15 50
13 b5 92. 8 21 15 131- 178 17 50
15 95 95- 5 23 24 131; 178 17B 6
17 55 111- 215 25 .9 1315 351 25 20 O,
- 18 4 111- 317 11 51 132- 48 19 6
21 4 111- 317 13 51 132- 48 " 21 8




L3

-* ., NUMERICAL INDEX _

PART _<PAGE- REF~ PART PAGE REF.. - PART PAGE REF
NO. - NO.” NO. % NC. NO. NO. NO. NO. NO
132- 93 23 5 |« .

132- 310 5 - 15 7

132- 310 7 15 -

-132- 310 9 15 J

132- 310 11 27 !

- 132~ 310 13 . 27

1321, - 310 .15 27 . .

132- 310 L1 27|

132- . 312 25 - 3-. ) .
, 138~ 2002, 11 713

138- 2002 . 13 13

‘138- 2002 15 13 -

138- 2002 - 17 13 i - . )

138- 2008 5. 14 - p -
138- 2008 7. 14

. 138- 2008 9 14°

138- ° 2033 5 12 |-

138- 2033 v 12 7]

138- 2033 g - 12 =

141- B -1, 81

141~ 6 13 a1

141- & 15 ~ 31 -

141- 6 17 .31

141- 56 19 . 17 .|

141- 56 2t - 17

18%- 218 23 1

187- 1036 11 39,

187-  1036. 13 ', 39

187- 1036 15 39

187- 1036 17 39

192-  *' 20 17B 3

192-  © 20 25 10

192- 21 5 17 .
192- 21. 7 17

192- 21 g 17

192- 21 11 24, .

192- ., 21 13 24 .

192- . 21 15 24

192- 21 17 24

195~ 108 5 22 \
195- 108 7 - 22

195- 108 9 22 |

195- 109 25 4 L

195- 522 11 49 '

195- .2 522 - 13 49

195- ~ 522 15 49 ‘. ,

195- 522 17 -49 .

195- 522 178 77 Q? ~

~ Ingersoll Equipment Co., Inc.

= . S . : . i

- i

- f

'INGERSOL

EPR .

w




Ingersoll Equipment Co., Inc. Ingersoll Eqmpment 1Co., Inc.




i a ’
I3
1 \\
§ " " \
. i - - . .
| - 4
¥ - -
= ! ya ~ "y
i : o - v
« 7 N - - .
<
e s
. £
/ "
; P
v -
3 - - L
- A
. . . R
s .
E Y 1 -
.
N
;
¢
> [
. , )
° q " {
i
/
r
s
o

N _' ., . . . \ .'l\\\ o
/ Ingersoll Equment Co., Inc - IngersoII/Eqmpment Co., InC~ |

1
¥,
e

¢
]




. 1
-
Y ©
G
f
1
|
| Lo
o
'
. _—
Ll L‘.
t
i
L 3 )
_ o
Fal
- |
'
)
3
]
-]
1
. <
" -
A a
N
o
F 1 3
i 1
. .
Y

i

" INGERSOLL

[

Ingersoll Equipment Co., _Inc - Ingersoll Equnﬁment Co., Inc.

i
2
N ~ . |
€ ¢ L "‘ :
¥ < \\
b “ )
= | y ! !
L 1 o Il ~
1 ! *
| | b L
-~ : ) : ’ ’ )
) . | ; . % >
t * 7
| E& a* - i ! -
- % k‘?}ﬁ W
) . b
\




Py
. .
a
-
b
‘
o A =
4 - -
a0l
hY
b
. \i _ ‘
. 3 !
K I r
. ) . w
i
. -
- T
-
A
/' o - !
-
&
‘-’ v
I YN
™ FhTw
Y o
] - 3
.
P
1

a

INGERSOLL

Ingersoll Equipment Co., Inc

‘ -
b !
i T
-
N <
\ f
8
' \
_ ) i
- —— "
ha™
) - '
\ _ !
'
r H
'
-
3
v
a
- — ! 1
.

Ingersoll Equipment Co., Inc.

o

@’

!

o




- - ~
R ; ~ N
;\
; \ -
b
. -
' - *
Ll - Al
¥ - ‘ .
. ,%L - * ¥
- r . u
- D I - v Fre ot
. * .rj Lo,
[ R i
———— 1y
T x
. -
r -
g L]
! N H
. FR
P
* . - .
.
<
<
. _ s
—— = - — '
> -
. .
- . ;
- ’
- . . - - -
. .
4 . - )
- - e W
H a
i
! .
* ~ - - =z + ¥
! -
. 2 .
. ~
- LY L
\ f . .
- . -
. .
N )
N _ o - 5
. . . .
~ . . .
. - f
- . -
) - . ° ‘
. ' , " -
3 - -
“

'INGERSOLL INGE

" Ingersoll Equipment Co., Inc.  Ingersoll Equipment Co., Inc.

-

\

- -y
S .
E 1 - v L
a1 il " =
- ) ] . - .
FA - \
) B » ' ! A . -
R N \
B . R . .
[
! - ;
! ' ! -
L] [} . ! : .
/ . '
‘ . R N oy \ : \
. - '
'
H ¥ M
\ 1 N B
Tk s -
- N - - i
. I ‘ - -
: N S : . ? ,
- ' ‘
. % .
) - ’ .
3 a ? ' . N " '
A o, \
v 5
| . i . )
N
. 2 . ' u . ) = » S
PR " +
[ i .




INGE

OLL

“Ingersoll Equipment Co., Inc.

lrl-

1§’!" Vs,
P!
N o
-

N
.
a «
- - .
R .
25
3
r o
- <
-
%
.
. .
. .
.
'
N r
} rl
.
‘
.

INGERSOLL

Ingersoll Eqmpment >0., Inc.

' 4

i | oL
_ ' i . .

-




